~ INSTRUCTION MANUAL
- MODEL'CX'SIDE DELIVERY MIXER-GRINDER
MODEL ‘C" REAR DELIVERY MIXER - GRINDER

1 MX-MILLINC.
1 BLUFFTON, INDIANA

A 6584  AUGUST 1,1970 ISSUE




.0




%_MIX-MILLQ,NC o 3 . - -

BLUFFTON, INDIANA, U.S.A. .o

- The New Model "CX” Mix-Mill

The new model “C” 'Mix-Miﬂ-,sérieS
incorporates all the knowledge ~ and
experience gained from 13 years of
manufacture and design as 'th'e'or'ig‘inator'
and oldést . producer of farm feed

processing systems.

MODEL “CX” GRAVITY MILL

Model “CX” Ground Level Mill

1. Patented control hopper to control movement of feed
ingredients from ground level storage to the mill without
constructing overhead storage.

\) 2. Incorporates all the features of the gravity mill.

3. Guaranteed for one year except expendable parts such as
screens, hammers, hammer bolts and belts.

MODEL “CX” GROUND LEVEL MILL







.

o Page :

Date

MIX-MILL wc Rt

Bi.UFFTON, INDIANA, U.S.A.

Welcome to the fast growing family of owners of MIX-MILL equipmenf!

This booklet contgins complete operating instructions and service infor-
mation on MIX-MILI®mixer-grinders.

Call your dealer or distributor for parts and service, :If for some
reason local service is not available call or write: '

MIX-MILL, INC,
1248 South Main Street
Bluffton, Indiana L671L

Phone: Area 219 824-3L00
¥
CAUTION

Check shipments to see that the number of pieces on the freight bill are
received. Do not accept shipments that are short unless shortages are
noted on freight bill and signed by the driver. oo

MIX-MILL, INC, has made every effort to provide safe equipment, however,
the following precautions should be carefully observed:

. 1. Disconnect main service switch before removing any
housing covers or electrical boxes or switches.

2, Ground the mill frame to a ground rod driven six (6)
feet into moist soil. : o -~

3. round any augers to feeders where livestock might
contact either augers or feeders.
JIMPORTANT

In order to validate warranty, be certain that white card attached to the
mill is completely filled out and sent in immediately after installation,

Printed in USA

1.0 -
2-2-67

New




MIX-MILL e

BLUFFTON, INDIANA, U.S.A.

INDEX

A. _INSTALIATION INSTRUCTIONS

SECTION DESCRIPTION

l.

Horizontal Auger __ __ _ __ _ __ __ k — e

A, Side Delivery Mill

'B. Rear Delivery Mill
Auger Corner and Vertical Auvger _ __ __ _ _. __ __ _ _ _

Ingredient Spouta . .. _ _ _ _ _ . . _ _ _ . &

A. Gravity Type Mixer-Grinders

B. Ground Level Mixer-Grinders

Wiring For Safety_ _ __ _ __ _ _ ________

Proportioner _ _ . _ __ _ _ _ _ _ _ _ o o o _

B, ' OPERATING INSTRUCTIONS

SECTION DESCRIPTION

1.

Control Pamel _ _ __ _ _ __ _ _ __ _ _ _ _ _ _ _

A. Instruments

(1)» Timer

© (2) Ammeter

B. Selector Sqitches

(1) Gravity lepé Mixer-Grinder

(2) Ground Level Type Mixer-Grixfxdér ‘
C. Manual Operation
D. Automatic Operation
E. Acceéssory Switches

(1) Bin Level Switch

(2) Time Clock -

Proportioner Hopper . . _ _ _ _ _ _ _ _ _ __ . _.

A, Switch Paddles
B. Ingredient Flow Switch
C. Proportioner Hopper Cover

D. Belt Guard Safety Switch

Page
Date -
-~ Replaces

2.0

12-1-68
2-2-67 -

/
{
S




w .

MIX-MILL e

BLUFFTON, INDIANA,

U.S.A.

 Page  : 3.0
" Date : 12—1-_'6_8 -
.Replaces: ..'.u'_.'17_.—67

SECTTON ~ DESCRIPTION Page
' '_3’.  Pmpért;i&xer Hopper Cover and Housing Cover . — _— . . . — —12.0
o A. Magnetic Separator

B. .By Pass Valves
4. Ground Feed Auger System _ __ __ ___ _._. _ ___ ___-_ - __13.0
5. Ground level Control Hopper _ . __ o —— o — — — — . 130
6. SettingThe Dials__ __ __ __ . _ e __1ho
7. Checking The Dial Settings__ __ — — — — —— — e 15.0
A. Simitanecus Method ' )
B. Timed Method s
8. Metering Medication __ _ . _ — e — — — — 16.0
A. Premix Method
B. Direct Metering Method 5
é . 'ADJUSTVMENT AND SERVICE INSTRUCTIONS
SECTTON ~ ~  DESCRIPTION ' Page
L Boustng o — 190
2. Screens_;__ ______________ 19.0
0. 3. Hubs aﬁd Hammers . o o o e 19.0
C ‘4. Proportiener Hopper Safety Switch o — 20.0
5. Belt Guard Safety Switeh __ __ __ . __ . . _ _ __ 21.0
6 Ground Level Hopper Sﬁtches S S ;—' —_—— ___ 2é.0
7. Auger Cormer Belt __. ___ ___. _._ e e e __‘_.__22‘.0-
8. Proportioner Belt .. __ ____ 22.0
9. vProport_ioner Replacement ___ _ o o o 23.0
lQ. Proportioner Service __ ____ ___ ___ . ___ ______ 23,0

A. Auger Shaft and Ratchet k
B. Nylon Auger Shaft Bearing

C. Moveable Cam (cover) -

D. ‘Worm Wheel ‘




- Page i B0
“Li 7t Date | : 12-1-68
7 Replaces: " 4-17-68

| —

: E'_Mlx-Mlllﬁ)'NQ ‘

" BLUFFTON, INDIANA, U.S.A. o

.. SECTION - DESCRIPTION

. | Page
. F. End Bearings . ' . : T _ e
G. Proportioner Cover .
1. ElectrieMotors _ __ __ __ ___ __ __ __ ____ _ __ 26.0
12. Electrical Service Hints . __ _ __ __ . __ ___ 29.0
13. Motor Lubrdcation _ __ __ ___ __ __ o o o o 29.0
D. WARRANTY AND SERVICE PROCEDURE __ _. - __ __ __ — 30.0
E. REPLACEMENT PARTS ' ok
Al. Oz'dez'ing Instructions __ ___ ___ e 32.0
2. Parts Identification - Referral Page _ __ __ __ __ __ — — Sect. 25 - Page 50
(1) Side Unloading Housing, Auger and Drive ___ __ ___ — — ___ Sect: 25 - Page 52,
(2) Rear Unloading Housing, Auger and Drive __ __ ___ __ ________ Sect. 25 - Page su"}'
(3) ControlPanel __ __ __ _.__ __ __ __ _ _____ sect.25- Page 56-58 (
(4) * Motor and Grinding Chamber - __ __ __ o __ __ Sect. 25~ Page 60 B
(5) PIOPOrtionef”_ —_ __T'_ o Sect:25 - Page -65-67
(6) Proportioner Hopper . '__ ___ ___ __ ___ __ _____ ___ Sect. 25 - Page 70-T2 "
(1) MalBak - o __ _ Sect. 25 - Page 75
(8) Belt Guard __ __ __ . __ __ __ o Sect.25-PageTT
(9) MugerComer  __ __ ___ __ __ . __ ___ . Sect.25 - Page 80-82
(10) Ground Level Hopper __ o ___‘___._'Sect.' 25 - Page 85

-




S

Page : 5.0
Date  : 12-1-68

MIX-MILL we. o ;¢ Deplaces: 2-2-67
BLUFFTON, INDIANA, U.S.A. : . -

F. WIRING DIAGRAMS

1. PANEL WIRING DIAGRAMS

'Iype‘ ' - Phase - Horsepower Version Page No.
Gravity Single 3,5, & T U.S.A. Sect. 25 - Page 130
Ground Level  Single 3,5, & T U.S.A. Sect. 25 - Page 132
Gravity Three 3-10 U.S.A. Sect. 25 - Page 134
| Ground Level — Three 3-10 U.S.AL Sect. 25 - Page 136
Gravity Single 3,5, & T  Canadian Sect. 25 - Page 138
Ground Level  Single 3, 5, & 7x  Canadian  Ségt. 25 - Page 140
Gmﬁty Three . 3 - 10 Canadian‘ Sect, 25 - Page‘ 142
Growd Level  Three 3-10  Canadlan ~ . Sect. 25 - Page 14l
"
2. EXTERNAL WIRING DIAGRAMS
fI:ype‘- ' Phé_§e Horsepower Version 4 - Page No.
Gravity Single - a1 Both Sect. 25 - Page 150
Ground level Single A1l Both Sect. 25 — Page 152
Gravity Three A1l Both Sect. 25 - Page 154
. Ground Ievel  Three A1l Both Sect. 25 - Page 156




P -

Page : 6.0
=, Date. -: .12-1-68

S MX-MILLwe -
u BLUFFTON, INDIANA, U.S.A. :

A INSTALL ATION INSTRUCTIONS

I. INSTALLATION OF HORTZONTAL AUGER TO MILL
'A. SIDE DELIVERY MILLS (Fig. 1)

"}&g +

ML483G18 Bearing Plate

M1460 Lock Collar

M2290 Flangette Bearing

FIG. 1

(1) Determine on which side of mill auger corner is to be installed. If opposite that shown on above sketch;,
move MI483G18 Bearing Plate to opposite side. . ,

(2) Loosen the screws holding the M2290 Flangette Bearing to the Bearing Plate.

(3) Assenmble bronze thrust washer (5/8" I.D. x 1" 0.D. x 1/B" thick) over short extension end of left hand
shaft and flight assembly. -

(4) Insert shaft and flight _éssénbly through bearing so thrust washer is between bearing and end: of flighting.
(5) Assenble tube and plate, flange end toward mill, over shaft and flight and bolt to ndll housing.
(6) Slip the MU0 Lock Collar over the auger shaft and tighten.




— i T T Page St
m ® RTINS 3 . . 3" %tia;c . %251'6'68 ”
. BLUFFTON, INDIANA, U.S.A. . : I ool i

M637L Shaft and Flight

M6735 Tube and Flight (7/8" 0.D. x 11" long)

M6?35 Tube and Flight -
(7/8" 0.D. x 11" long)

M63T4 Shaft and Flight

.
.‘3?;;

H

M8500 Stub Sha (5/8" 0.D. x 10" long)

" Mi11 Housing

]
n
]
fd
|
|
|
|

(1) Remove shipping platé from back of mill over MB500 Stub Shaft.

(2) Assemble M2290 Bea.ring and M8500 Stub Shaft as shmvn in Fig. 3, so that rrpm the thrust wagher to 1_;he end
of the stub shaft is 8", o A

(3) Slip M6735 Tube and Flight over the M8500 Stub Shaft until holes in each line up (tube and flight should
be against thrust-washer). Bolt together with /4 bolt nut and lock washer supplied. -

(4) Slicde N53713 Shai‘t and F]ig'lt Assembly into the tube and fligxt lapping the flights as shown in Fig. 2

(5) Using the hole in tube and flight as gulde, dr:lll a 17/64" diameter hole through the shaft and other side
of tube. Bolt together with 1/4" bolt, nut, and lockwasher supplied. .

(6) Assemble tube and plate over shaft and ﬂight and bolt to back of mill with hardware furnished.




| E MIX-MILL e

. BLUFFTON, INDIANA, USA. . . o o R
2. INSTALLATION OF AUGER CORNER AND VERTICAL AUGER ‘TO M[IL ‘ ' N R T e oL cEE
. l’. . " . . : . . . N .
-I3 4 . " Delivery Auger R.H. Flight
| Stop For Vertical Auger Tube
e é
1
yYu
\ T 'H:‘Iﬁt.} -£
© M3303G4 5" O.D. ; B
Cross Auger Pulley k:ﬂ:ﬂ—t
. 1y e
' v Cross Auger
L. H. Flight
' 1 v" —=:J;-E;--=; = = ’
M7228 Belt Guard @ .
l 1o} 1 }?"

M7230 Idler Bracket

Idler Pulley \— M6324GL 8" - 4" Step Pulley ' v
M7862 Belt - ‘ '

Tightener Cam .
' M3303G4 Cross Auger Pulley

(5" 0.D. x 5/8" Bore)

/ M7334G3 .
Idler Pulley
(3" 0.D, )

M6324G1 8" -~ 4" Step Pulley.

7' | Motor
M6T2T F—_E—"?J__—? Motor Pulley
Locating Gage - MP339G1 5/8" Bore
’ z — . M6331G2 -7/8" Bore

(1) Loosen screws holding bearing to horizontal.portion of auger corner. Assemble auger corner with
short split tube over tube and plate previously assembled to mill housing. Auger shaft should
extend through bearing approximately 2-3/4" Assemble lock collar to bearing and retighten screws . . ..
holding bearing in place. e U SRS (ORI PR

(2) Assemble support stand assembly and clamp.




. . ) Page 9.0
A Date : '12-1-68

) ® ‘
‘m MIX"'M".I. INC. o ‘ - Replaces: 2-2-67
. BLUFFTON, INYDIANA, U.S.A . : :

(3) Loosen screws holding bearing to bottom of auger corner. Assemble vertical auger with bronze thrust
washer (5/8" I.D. x 1" 0.D. x 1/8" thick) between lower end of flight and bearing. Vertical auger
tube should rest on stop in lower end of split: tube and plate. Retighten screws holding bearing in
place. Assemble lock collar to bearing and tighten. .

(4) After vertical auger is in desired positiocn, tighten all clamps to both vertical and horizontal auger.
(5) Assenble the 5" pulley on horizontal auger and 4" x 8" step pulley on vertical.

(6) Assemble the cog belt over the auger pulleys and idler pulieys. To avoid undue belt wear, adjust
pulley on vertical auger up or down so that belt from idlers will enter this pulley in a horizontal
line. Belt should not ride "heavy" on either top or bottom of pulley groove. '

Caution: Bolts holding hinged idler bracketé, to auger corner must be loose enoug‘hbto
“allow idlers to find thelr proper alignment with belt.’

(7) Adjust idler pulleys approximately even each side to arrive at proper belt tension. With approximately
a 3 pound pressure applied midway between idler pulley and vertical auger pulley, belt should deflect
no more than 1/16".

: iy
(8) Using gage furnished, readjust horizontal auger pulley and idler pulleys 1f necessary to fit this
gage. If pulleys are not prooerly aligned, the belt may turn over in pulley groove causing
excessive belt wear and reducing capacity of auger corner.

(9) Assemble the 41" belt over motor pulley and 8" portion of step pulley. Adjust motor on motor mounting
rods to align pulleys. : :

(10) Because all new belts will stretch wheri first put in service, the tension on the auger corner belt
must be checked periodically after approximately 15 minutes, 1 hour, and five hours of running time.

Note: If the cog belt furnished should fail for any reason, a Number 2370 belt available from
most service stations can be used as a temporary substitute until proper belt can be -
obtained. .

3. INSTALLATION OF INGREDIENT SPOUTS

A. Gravity Mixer-Grinders -

* (1) The most frequently used tubing is 4" round 26 gauge pipe available from MIX-MILL in 10 foot
lengths. Light gauge adjustable and rigid elbows are handy in making the comnections. The
4" downspout from the overhead bins should enter as nearly straight down into the precportioner .
hopper as possible, and should be directly over the exposed metering screw. Downspout should
enter hopper about 1/2" and should not interfere with the operation of the switch paddie.

B. Ground Level Mixer-Grinders

“\-

(1) Generally, the position of the grain tube relative to the bypass partition should be straight
down Into the hopper and about 2 inches from side of pipe to partition for free flowing materials
such as corn, oats, and soybean meal. If the material does not flow freely, the grain tube
should be moved closer to the partition. Drop pipe should enter compartment about 1/2 inch.

(2) The adjustable slide at the lower end of the bypass partition can be adjusted up and down.
The lowest position should be used for free flowing materials and the highest position for
difficult flowing materials, such as bran and dried beet pulp. A good place to start is
with the adjustable slide at the midpoint of the range.

(3) The precision snap action switches inside the control box should be adjusted so that the switch
snaps with a very slight movement of the actuating paddle, long before it swings back and touches
the hopper side wall. The adjustment can be made by either turning.the switch actuator lever on
the pivot rod, or by bending it slightly.




. ' ) ’ Page . 10.0
m ' 3 @ Date: : 12-1-68
MIX-MILL i v - Replaces: 2-2-67

=

L.

BLUFFTON, INDIANA, U.S.A.

WIRING

NOTE: For detailed wiring instructions, refer to appropriate internal and external wiring diagram in wiring

section. Be sure electrical service is adequate to provide full voltage to motors at full load. No
motor will operate properly at low voltage. :

A1l electrical equipment must beigrounded, not only to the neutral of the powef supply, but also to a sub-
stantial ground right at the mill installation or in the livestock house. Refer to the wiring diagram and
local electrical code. '

A water pipe gr*und is best IF metallic water pipe goes all the way to and down into the well, but watch’
out for plastic pipe becausr the water in the pipe is not a good enough conductor and b951des, ‘the pipe
might be empty when a ground is needed most. : '

" If ‘a driven ground is used, it should be driven into permanently moist undisturbed earth. . A ground rod -

driven into fill might not be effective.

Make sure all motors, augers, hoppers, etc., are connected permanently and solidly to the ground. If it
1s not easy to connect to the existing ground, drive another ground rod in moist ioil.

PREPARING THE PROTORTIONER FOR OPERATION

{1.) Fill the gear box with the non-toxic oil provided. The four auger gear box requires one quart of
0il and the six auger gear box reguires one and one-half quarts of oil.’ Check the oil level by -
removing the pipe plug f.om the end of the box. The 0il level should be up to the lower side of
the hole. Use Texaco Regal AREO oil. It is non-poisonous and is used to lubricate machiner$ for
processing food for human consumption. This 0il is available from MIX-MILLY INC., or your local
Texaco products distributor. Do not use motor oils as some are poisonous.

(2.) - Make certain there is no foreign material in the proportionerhhopper, or in the. overhead bins.

(3.) With the proportiocner empty snd the control knobs set on zero start the mill. Run a minute or two,
only the input shaft. turns. Now turn the lcad kaob, which is at the right hand end of the row of
knobs'as you face them, to a setting o” 25. Run a minute or twc, then set the knobs of the feed
augers at 25. Operats about five minutes. You will notice that, changing an.auger knob setting
changes the number of revolutions the auger turns, and changing the load knob changes the number of
revolutions of all of the augers in uaison, or the total delivery, but does not change the proportion
of ‘any one ingredient to the other 1ngred1ents.- Changing the load knob changes the totzl delivery
but not the proportions. ' :




‘ Page : 11.0 ' .
- Date ~ v '12-1-68 -
Replaces: 2-2-67

MIX-MILL®

BLUFFION, INPIANA, U.S.A.

B. OPERATING lNSTRUCTIONS,

Before attemptlng to operate the Mix-Mill mlxer—grlnder, the operator should become familiar with the functlons of
all control elements of this machlne., .

Each switch, dial or knob has a specific function which when properly operated will produce very satisfactory results.

1. CONTROL PANEL

A. Instruments

(1.) Timer - A spring wound mechanical timer is provided on each control panel. The standard timer has O to
2 hour adjustable timing range (O to 5 hour range is also available). The timer also has a "hold"
position that keeps the mill running until manually turned.from the "“hold" position. The *hold"
position must be used when the operation of the mixer-grinder is ‘to be automatically controlled by other
switches. If it is desired to operate the mill for-a specific length of time, the timer should be set
to this preselected period., The mill will then operate until time has elapsed Operation will not be

i .

resumed until the timer is again reset manually. &

(2.) Ammeter - The load on the mixer-grinder drive motor is indicated by an ammeter on the panel. The load
control ‘dial on the right hand end (facing the dials) of.‘the proportioner cortrols the load on the °
motor, which the ammeter indicates. When setting the lcad, adjust the right hand (load dial) untll
the following full load current is indicated. :

ks

Full Load Amperes . “%h
— - ; T T _ L P
\\ : Single Phase| 17 28 | 37 -
Three Phase | 7.5 | 13 | 18.5 | 25

B. _Selector Switches

(1.) Grav1ty Type Mixer-Grinder - There are two selector swltches on the panel, "the left hand switch for mill
»+ drive motor and the right hand switch for the auxiliary relay which controls ground feed augers drlven
N by a separate motor. Each switch has three positions; automatic, off, and manual. The "automatic"
position routes the relay coil current through the timer, proportioner hopper flow switch, proportioner
belt guard safety switch and bin level switch, if used. The "off" position 1nterrupts the current to
the reley coils. The "manual" position bypasses all control circuit switches. The mill will not

operate automatlcally when switches are in the menual position.

(2.) Ground Level Type Mixer-Grinder - The ground level panel has a third selector swltch mounted above and

- between the other two switches. ' This third switch controls the filling augers. The gther two have the
same function as noted above for the gravity type mixer-grinder. In addition, there are four switches
‘across the top of the panel, one for each of the fllllng augers, with these switches in the on position,
the auger motors will operate automatically. Lo o e .

C. Manual Operation

With the mill selector switch in the manual position all safety switches are bypassed The mill must be’
started by hand and stopped by hand. As long as there is a power supply available and the mill motor overload
is not tripped the mill will operate. For this reason the manual position should be used only when trouble

shooting..




_mMIX-MILI.

BLUFFION, INDIANA, U.S.A. SRS

D. Autometic Operation

With the mill selector switch in the "Automatic" position, the mill is set to be cperated under the control
of the timer, which when set will start the miil, allow it to operste a predetermined length of ‘time and. s
then will stop it. The timer, proportioner hopper flow switch, proportioner drive wire switch and bin level
switch (if used) are wired in series with the relay coil. Should any of .the control. switches open, the mill
motor and the euxiliary system (controlled from the second panel relay) will stop. On the 3, 5, and T HP

" single phase mills, the tripping of the motor overload will cause the entire system to ‘shut down. .

E.. ACCESSORY SWITCHES

(1.) A Bin Level Switch can be wired in series with the control switches and used to start the mill to refill
a bin and then stop the mill. In this. case the selector switches are set.on "automatic" and the timer
knob placed in the "hold" position. ‘ . . )

(2.) The mill can be wired through a Time Clock so that the mill will start at a predetemnned time, run for

: ' a predetermined period and stop.~ The time clock switch must function only as a. switch and must not
supply current to the mill control circuit. It may be necessary to rewire f.whe time clock switch to.
insure that it does not supply current to the mill control circuit. B o

2. PROPORTIONER HOPPER -

A. Switch Paddles

A weighted switch paddle is provided for each individual ingredient hopper. The paddle is insertedrinto t.he

filled hopper by sliding the paddle blade down the inside of the sloping hopper on the proportioner. side. An

alternate method is hold the paddle in contdct with inside face of the empty hopper and then £ill the hopper. )

As long as there is grain in the hopper, the paddle in hopper will be held in this position. If the supply of - -
‘grain is exhausted and. the hopper is emptied the paddle blade swings up and the weighted end swings down and i »'-
trips the rod causing the mill to stop.. A4 paddle is needed for éach hopper being used and the others should be

remcved. . o

B. Jredient Flow Switch

The trlp rod on the hopper activates. an overcenter spring loaded finger that trips a snap actlon switch.

C. ,Proportloner Hopper Cover.

The s:Lde oppos:Lte the proportioner is prov:x.ded w:.th a rubber gasketed cover held on by qulck actmg toggle .
clamps. This provides an inspection cover and a convenient way to catch samples from the proportioner to
see that the knobs are correctly set, Removing the cover glves access to all augers and makes it possible
to catch samples from all augers at the same time. . :

D. Belt Guard Safety Switch =+ " ‘ :

The proportioner is driven by a shear pin.. Should a piece of cob enter the metering troughs and jam an auger, -
the shear pin will bend, thus stopping the proportioner until the obstruction is removed. When the shear pin
bends, a disk is released which trips a sensing switch which in turn shuts down the mill. AR

3. PROPORTIONER HOPPER COVER AND HOUSING COVER

. A Magr_xetic Separator

11 mills are prov‘lded with magnets that remove tramp iron from the grain being delivered by the proportloner ‘
to the grinding chamber. - These ‘magnets function whether the material is bypassed or not.

I_mportan ¢+ The magnets should,-be'checked avery day if possible since metal caught
by them will eventually work itself off if not removed.’




Page : 13.0

- .
m . Date : 12-1-68

MIX-MILL" e | Remssces; Bacer

N m BLUFFTON, INDIANA, U.S.A.

B. Bypass.Valves

The built-in bypass valves on the four compartment mill give the operator ‘the option of bypassing two
ingredients around the grinding chamber. Either the material from the left hand (No. 1) auger, ‘the material
from the right nand (No. k) suger, or both can be bypassed. On the six compartment mill, either two or
four ingredients can be bypassed. The material from the two left hand (No. 1 & 2) augers, the materlal
from the two right hand (No. 3 & h), or all four can be bypassed .

GROUND FEED AUGER SYCT:

The ground feed auger system is driven by a motor mounted on the auger corner. The horizontal duger is built
with left hand flighting, end cecnveys the ground feed from the mill housing into the belt driven corner. The
elevat;ng auger from the auger ccrner is either a 3%" extension auger or a 3%" general purpose auger, as the
case may require, (either must be keyed to pulley). These augers are built with right hand flighting and are
keyvayed, they are not, however, included as part of the mixer-grinder.

The belt driven auger corner can be operated at any angle, from horizontal 33 the left to ‘horizortal on tne

right.
GROUNT LEVEL CONTROL FOPPER (GROUND LEVVL MILLS OVLY)

The function of the ground level control hopper is to start and stop the motors of the filllng augers, thus
insurirg a supply of grain over the mill, at all times. This is accomplished by hav1ng the ‘auger” drop pipe
discharge into the large compartment which is filled first, and then overflowing. the. partitiqn into the bypass
compartment. and causing the switch paddle to swing back and trip the switch stopping the auget motor. The
material feeds out of the bottom of the large compartment, which empties first, and then out of .the byrass
compartment. When the level of grain drops down sufficiently the switch paddle -swings forward and starts the
auger motor and the cycle repeats itself. This method orlglnated and patented by MIX—MELL INC. prov1ded a
tlme delay so that the fllllng auger ‘does not start and stop cont nuously.

The four switches across the top of the ground level panel are used only to select which fllllng augers will

‘e in use, as thelr operation is automatlc otherwise.

- Shut off plates B-6211 are provided with .the ground level hopper to insert under each compartment to keep

the graln in the compartments when the gear box is removed.

N S S o e S S e i e A e N




Page : 1k,0
Date s 12-1-68

. . .
1 \iX=MILL® e | - e en. 256
vm.swmon, INDIANA, U.S.A. : ) . | .

' / . . B S Ground Level Hopper -
Shut Off Plate : Gravity:Mill
|
‘ B /] _
v. :£j< ‘ P : ' | iv<
| FJ‘JI." T~ § ! . -
; : Ry, #
a :
i

L RGE

6. SETTING THE DIALS ° ,
- The dials are identified by number frém left to right facing the dials. The dial on the left hand side being No. 1
and the dial on the right hand side being No. 5, which'is the load -dial. In the case of a six compartment mill- the
load dial will be No. 7. : . L S ‘ _
(1.) The feed farmula usualiy is in pounds per ton. Change the formula into pounds per ton if it is expressed
: some other way. . : ’ ) . B ) .

(2.) Since the mixer-grinder works on volume, change the forula to bushels per ton. Use a set of scales to get
: actual weight of each ingredient. Some féed ingredients, particularly mash type concentrates, will settle
to a substantial degree. - On the other hand, as materials of this type are delivered by the proportioner,
- they are not settlad at-all but are very fluffy. S . o
any material before it is weiéhéd, that .
Under no conditions should the ingredients
e discharged from the proportioner. )

(3.)v In order to avoid this situation it is only necessary to "fluff up"
is, to make the quantity of ingredient weigh as little as possible.
. be vibrated or gettled as this is not the condition in which they ar

(4.) The bushels per ton of each ingredient is the dial setting for the knob feeding that ingredient. If a 1/4
delivery auger .is used, the dial setting will be four times greater, and if a 1/2 delivery auger is used,
the dial setting will be two times greater. ) '

EXAMPLE _ »
(a) The feed formula is: -  Concentrate 300 1bs.
: Oats 600 1bs.

Shelled Corn 1100 1bs.

(b) For this example, say the concentrate has been put on the scales and has been found to weigh L1 pbundé
per bushel when it is fluffed up. The feed formula calls for 300 pounds per ton. Dividing 300 pounds
by 41 pounds results in 7.3 bushels per ton being required. ’




. em = e

. _
. e . ® Date :
. m < e ~° Replaces: L-17-67

Page : 15.0
12-1-68

MIX-MILL e

m BLUFFTON, INDIANA, U.S.A.

7.

"L (b) shut off mill and let run dmm. b el

In the same way it is found that 18.8 bushels of oats and 19. 6 bushels of shelled corn are requlred
for each ton of flnlshed feed. :

The forrmula for each ton of finished feed is: Concentrate . 7.3 bushels

- Oats © 18.8 bushels

Shelled Corn 19.6 ‘bushels
(c) The dials are then set at: Concentrate 7
: Qats 19
Shelled Corn 20

(d) The above settings are.entirely correct, however, if somewhat greater accuracy is desired, particularly
on concentrate, divide all the settings by the concentrate setting and then multiply all the settings
by a number which makes the hlghest setting (usually corn) less than but as near to 25 as p0351ble.
Taking the above settings as an example: '

Concentrate ‘ ’ 7.3+ 7.3 =. 1.00 1.00 x 9 = 9.0 the setting would be 9
Qats e 8.8+ 7.3 = 2.58 ° 2.58 x 9 =- 23.2 the setting would be 23
-Shelled Corn - 19.6 £ 7.3 = 2. 68 '2 68 x 9 = 2.2 the settlng would be ‘2

(e) After setting the dials, it is ESSENTIAL that the settings be checked to make sure that the weights
of the 1ngredlents are correct. i .

CHECKING THE DIAL SETTINGS

The new sampllng chute de51gn makes p0531ble the 51multaneous sampllng of all 1ngredlents. When¢u31ng the
s;multaneous method of sampllng, care must be exercised if accuracy w1th1n one percent is desiréd.

EXAMPLE: To obtaln an accuracy of one percent ‘the amount of ‘least 1ngred1ent ‘caught
‘must be at least 100 ounces if the scale used reads to one ounce. . .

This may maks the amount of magor ingredient too bulky ‘to catch When this condltlon exists it is best to
sample each auger individually using the tlmed method. '

To attach the sampling chute to a four auger m111 flret remove the cover on back of proportioner hopper. Release
the two latches which hold.the mill back, and open the mill back slightly. Position the sampling ¢hute so the

‘channel on: the underside hooks over theé top edge of the mill back. Close the mill back and ‘refasten latches.
This holds ‘the sampling chute securely in place.

To attach sampling chute to a six auger mlll proceed in the above manner except after removing the cover on back
of proportioner hopper, also remove the two alumlnum deflectors located in the lower corners of the proportioner
hopper. - . .

CAUTION: To avoid 1nterm1x1ng of .ingredients between augers when there is no partltlon, be sure sampling chute
is against the faces of the auger troughs. : . ~

A. SIMULTANEOUS METHOD E

(l) Run the mlll until all augers are full. Remove proportioner hopper cover. Remove aluminum deflectors
at each elde of proportioner. hopper on 6 auger mille. Place sampling chute into.position.

(2) Place a container to catch 1ngredlent under each chute trough Be sure contalner is large enough to
catch a eample of adequate size to assure accuracy. . .

(3) Start mill (us1ng the tr1p rod above the control knobs is a convenient method). Let mill run until.an
adequate amount. - of the least 1ngredlent 1s caught to enable accurate weight. :

(5) Get the net weight of each ingredient (groes ueight less contalner ueight)
(6) Add together the net weight of all ingredients getting total net welght.
N Divide.2000 by total net .weight of all ingredients delivered.

(8) Multiply the net weight of each separate ingredient by the number determined in Step 7. This is the
amount per ton of the ingredlent delivered. )

vExample: Suppose you caught 10 1b. of concentrate
20 1b. of oats
37 1b. of shelled corn




Q)

MIX-MILL wc

BLUFFTON, INQIANA, U.S.A

=

; Add 10 plus 20 plus
' 5000 divided by 67 =

Now multiply weight

30 to find equivalent pounds per. ton.

10 x30

il

20 x:30

37 x 30

R

This ie approximately the original.! formula

If this result did not agree

the desired amount of seac

B. TIHED METHOD

(1) Set “the 1oad dlal (on the far rlght) on 10.

(@
(3

: separate container.
©(4) Start the mill and with it runnlng catch in 3 second contamer th
‘exactly two mmutes. .
. " (8) Heigh and deduct container welght..

(6) Repeat the above operation for each mgredient.
(n
) ,weight of all ingredients dehvered.
(8 Hultiply the amount ‘of each

anount per ton of the ingredient

Reset dials to. obtain a more accurate ‘amount of 1ngredient d

ﬂ g: The feed fomula

The dial settings

The load dial is on 10, the conc
Assume ‘that 10. 0 1bs.

To £ind net weight of all ingred:
o find the amoun ont of each ingre
mltiply the we

~

300 pounds per ton
600 pounds -per ton

1110 pounds per ton -

with the ori
-weighed ‘correctly or 2 mlscalculation has been made.
h 1ngred1ent..

Set one ingredient dial on the. setting for your formula- all other mgredlent dials on zero. ""

Renove the proportioner hopper cover and assemble the sampling chute to direct

Find total net weight of all 1ngred1ents delivered by ‘addi_ng net weights.

separate mgredlent by the number determined in Step 1.

of concentrate was caught,

ight of. each sa.mple caught, by 30, _to

Page. . ¢ 15.5
Date "+ -3 12-1-68
: Reple.ces' ‘4-17-67

37 67 1bs.:
30 appro:dmately

of each sample caught by

therefore, it is not necessary to reset the dials.’

the ingredients were not

ginal feed formuila, - it Hould lean that.
should be chenged to gev -

In either clﬁe the dials

the ingredient into a

-] amount of- ingredient discharged 1_‘

pivide 2,000 by otal net

This is the
being dehvered. . = .

esired, . if necessary.

id: : Concentrate 300 lbs. ~ .
Oats 600 1bs.
Shelled Corn 1100 1lbs.
are: - Concentrate' : 9
Qats 23 e
Shelled Corn 2h o

entrate dial on 9, oats on 23 and shelled corn on 2h.

20 1bs. of oats, and 37 lbs. of corn. .

add 10 1bs.
in a ton of fe

plus 37 pounds which equals 67 pounde.
Now*

plus, 20 1bs.
ed, divide 2000 by 67 = 30, approximately.
find the equivalent pounds per ton.

ients,
dient




o - — - Page : 16.0
m . . Date .. 12-1—68

MIX-MILL" i Repiaces! 267
- m BLUFFION, INDIANA, U.S.A. . _

e

Then the amount of each ingredient per ton being delivered is:

Concentrate : 10 x 30 = 300
Oats 20 x 30 = 600
Shelled Corn 37 x 30 = 1110

.This is approximately the original formula, therefore, it is not necessary to reset the dials.

If thls result does not agree with the original feed formula, it means that the 1ngredlents were not
weighed correctly or a miscalculation has been made. In either case the dials should be changed to get
the desired amount of each ingredient. -

8. METERINQ MEDICATION

There are two basic ways of metering antibiotics and mlcro-nutrlents through the mill.
(1.) Premix method orv"Bulklng up" method. ‘
(2.) Direct metering mefhod? with a medicator. . "
The standard proportioner will meter quantities as small as 60>pound5 per ton. A proportioner wifh a‘pfemiﬁd

" section will provide delivery of 15 pounds per ton on the left hand auger, or No. 1 auger. The Medicator will
prov1de -delivery of material with approximate ranges of 0-5, —10 and 0-20 pounds per ton. -

A. PREMIX- Method

This method consists of "bulking up" the material to about 100 pounds per ton. The premix is théﬁ fed through -
one of the compartments of the proportloner. : . i

;m) The bulking up for medium to small qﬁantitiés of ration can be done by‘é hand powered plastef mixer, or concrete
- mixer or-a tumbling barrel. For larger quantities an M603 Premixer is -justified.- Do not use corn, oats or otlier
» granular grains for the premlx .as the antibiotic is likely to settle out after mixing.

When a premlx is to be used, proceed as follows::
(1.) Do not change the 1ngredlent d1a1 settings.

(2.) Add all the ingredient dial settlngs. Do not include the load dial on the right or any empty proportloner
’ .compartments. : .

(3.) Divide 2000 by the sum (total) of the’ 1ngred1ent dial settlngs. This is the average pounds per ton of
- finished feed fed by a 31ngle dial. : . )

. .) Thoroughly mix the amount of antibiotic wanted per ton with two times the number of pounds of flnlshed

B o feed per dial point found in Item 3. _ -

(5.) . Set the premix dial on 2 (on standard proportioners). With premix section, set dial on 8. With 1/2
dellvery gears, set dial on L.

.

Example: Suppose the 1/2 1b. per ton of an antibiotic is to be fed into the ration
- previously used as an example.

The Ration The Dial Setting

Concentrate 300 1bs.

7
Oats . 600 1bs. 19
Shelled Corn 1100 1bs. . 20

(a) The dial settings for the ingredients will not be changed.

(b) The sum of the dial settings is 7 + 19 + 20 = L6.




Page ¢ 17.0

- _
m ® Date T 12-1-68
" M IX...M"_I_ . . — S . - . i .. .Replaces: 2-2-67.

™~ e
BLUFFTON, INDIANA, U.S.A.

" B.

(e) The-arerage poundslper ton fed by a dial setting 'of one is 2000 + L6 .= L43.5 lbs.
(d) One-half pound of antibiotic is thoroughly mixed w1th b3 5 x2 =87 pounds.

. (e) The premlx dlal w1ll be set on 2.

The complete dial setting will be: Premix - . 2% #With premix sectlon the setting
' : Concentrate 7 would be 8
Oats 19
Corn 20.

If one pound per ton of antibiotic is desired, one pound would be mixed with 87 1bs. of complete feed and"
the premix dial setting would be 2. -If 1/L 1b. of antibiotic (per ton) is needed, the premix would consist
of 87 Ibs. of complete feed and 1/h 1b. of antibiotic -with the dial settlng remalnlng 2. Any other quantity
“of antibiotic can be fed in the same- marner by premlxlng it w1th the proper quantlty of complete feed (87
pounds ‘in this: example).

Direct-Metering Method

. ThlS involves the use of a medlcator with the proportloner. To  set the cor%ect rate of medication proceed as
'follows oo . o

(1.) Determlne the ‘pounds per hour of feed belng ground by catchlng a sample of the complete feed over a
timed perlod . } . .

(2.) Determine the pounds per hour of medication requlred to give the pounds per ton of medgcatlon recommended

(3.) Select a feed auger of the range that will give the pounds per hour of medication- requlred Three.ranges

are provided, 0-5, 0-10, and 0-20 pounds per hour. ’ : . /’“\
. \

(L.)  set the knob on the medlcator auger and catch a sample over a timed period. If the amount dellvered is =

.not correct, change the setting and repeat until the correct amount is belng delivered. (Time will be

saved by calibrating the medicator with the material being used, and- making a graph, plotting knob

setting on-the horizontal axis and pounds per hour on the vertical axis. U51ng settings of 1, 5, 10, 15,

20 and 2k will provide enough points to draw a curve on the graph, then using the graph the pounds per hour

desired can be found on the dial settlng selected).

.Exaggle Suppose 5 pounds of medlcatlon is wanted per ton of feed.
(a) Catch the output of complete feed in a bucket or bag over a timed period.
- Container and feed 62 1b.
Container . -2
’ 60 1b.
Time to collect eample'=,2 minutes

60 = 30 pounds per minute

© 30 x 60 = 1800 pounds per hour
(b) Determine the pounds per hour of medication to but 5 pounds of medication in a ton of feed

1800 o _
3000 *

(¢) Using the 0 10 pound per hour range auger in the insert, set the dlal at about 12 and check the
amount delivered. This can be done by either of two methods.

x 5 = L;.5 pounds per hour of medlcatlon

Method A - Catch the dellvery for exactly 6 minutes. The- weight of material caught multlplled by
10 1s the amount per hour delivered. A postal scales or kitchen scales are suitable for weighing.




Page

M"jx-‘M"-LQINC, . | o | : - Date = :

Replaces: 2-2-67
BLUFFTON, INDIANA, U.S.A.

Méthod B - Using a scale calibrated in ounces, catch the delivery for exactly 3- 3/l minutes, the
number of ounces caught in this time is the same as the pounds per hour.. For example, if L ounces
are caught in 3-3/L minutes, the mediu;ator is delivering at a rate of L pounds- per hour.

; (d) If the de]ivery of medication is greater than or less than the 4.5 pounds per hour required, read:)ust
: . the dial aetting and recheck the delivery.




m ] : ’ ’ E - ‘Replaces

= rall
BLUFFTON, INDIANA, U.S.A.

Page

MIX-MILL

C AD‘JUSTMENAT' AND{-SER\_ACE_ IANST;RUCTiQNg_»

1. HOU§L¥§

Both the mi].l back and the mill housing have replaceable wear plate assemblies that make possible replacement of the -
screen rings, entry throat, and wear surfaces, insuring that the basic mill housing is never. sub;ject to wear.

o gmEE

Screens can be reversed in the mill hoiJsing for extended life.

HUBS “AND. HAMMERS

The. hammers, hammer bolts and hub washers are replaceable. The hammers can be reversed to-double the life and they
can also be moved in-'sets of three from the point of grain entry to the back of the housing for .additional life,
Care must be exercised to’ keep hammers 4An- their original sets of three when changing their location to prevent

unbalance. g

The hammer bolts can be tumed over in the square holes to present new unworn surfaces to the hammers, giving

~ _double the bolt life, “and maintaining the hammer tip clearance.

Hub ueshers should be replaced if the bolt holes 4re worn or if the washer is loose on the hub. )

. Vibration is hard on the motor bearings and can cause premature failure. Vibration éan be caudbd by 'a broken hammer,
resulting in an out of balance condition. .If this .should happen and replacement hammers are 'ndt on hand, remove the

broken hammer and also the other two hammers in. the ‘same set of three and operate short three hammers tmtil replace, ’
ments can be obtained. C : L S _ . . - L )

Lt

Vibration can be caused by beater-washers that have the center holes worn where they contact the beater hub._ If a

.uesher is loose on the hub replace it.

Vibraticn can be caused by uneven wear oi‘ the. hamer on the hammer bolts. In spite of carefully heat treating :
control of the hammers and bolt the wear is not uniform, the bolt that wears fastest permits the ‘hammers to move
out farther from ths center of rotation, causing unbalance. The bolts can be turned over, or can be replaced. -

: _Another source of nbration and noise is by having ‘the hammers strike the 'screen. This can be corrected by’

shimming the. motor and using a hammer extended out, as a gauge to see that, there is a uniform clearance at-the:.

‘tip ‘of the hammer -all around the screen. ' Check at the back of the housing and- at the cover side of the housing,

with the screen securely 1n place in ‘the screen ring

When removing hub it -is important to clean the threads that the hub puller screws ‘into.. The easiest way to. do
thie is to use a 1/2" x 20 thread per inch tap. Lubricate the threads in the hub before using the hub. puller. ’

~

.Do not pound on the hub in removing or replacing it, as the damage Hill be done to the motor ball bearings.

A blow . will cause the hard bearing balls to make an indentation in the bearing race and failure will result,
in time, due to "brinnelling"

When to change hammers (and screens) can be detemined only by an examinstion of the texture of the feed
produced. The feed texture becomes more coarse as the hammers vear, and capacity decreases somewhat. Full

’ 1ength sharp hammers produce the best feed. o




P R

=
.

4

e

e—em — —e e e e - . R P - Page

: 20,0
Date : 12-1-68
T 2-2-67

MIX-MILL we. 00 | Replaces: 226

BLUFFTON, INDIANA, U.S.A.

L. ADJUSTMENT INSTRUCTIONS - PROPORTIONER HOPPER SAFETY SWITCH

M3471G3 Adjusting Serew —

Mh738 Set Scrqw
(#10—32x1/h")

(1)

(2),

(3)
(u)
(5)

(6)

U

917 : '
\<<: v /2/r— M6156 Spring
Trip Rod \ L S—— ‘ »

: \~/
0

il

AN

Micro Switch Lever

M3k8 Jam Nut

4= 11133
N Micro Switch

.o do
Face of Proportioner hopper
M6199 Actustor Assy. ’

FIG 7

Back out M3471G3 Adjusting Screw in end of sw1tch box to clear actuator and remove M6156 Spring.

Position Actuator set collar on end of trip rod by inserting .allen wrench through hole in end of

- switch box into ML738 set. screw 'in actuator.

Position trip rod 9/16" from face of proportioner hopper as shown using & spacer (9/16" dia. rod
is good). Tighten actuator set screw securing actuator to trip rod.

Assemble M6156 spring from hole in switch box above centerline of trip rod to hole in actuator ‘at
notch in actuator. .

“Screw M3h7lG3 adjustlng screv against actuator to hold the trip rod in the 9/16" posxtion as in

Step 3. Lock in place with M3h8 Jam Nut on adjustlng serew.

If necessary for proper trlpplng, minor adjustment may “be made with adjusting screw. -Care must
be exercised to meke sure the weighted paddle will always actuate the frip rod and not bind or -
hang up on the rod and that the actuator will have enough travel to trip the micro switch.

\b




i,
=l
=

Pege T 21.0
Date ¢ 12-1-68

MIX-MILL"we - o O Reheces) Mo

BLUFFTON, INDIANA, U.S.A.

S. ADJUSTMENT INSTRUCTIONS - BELT GUARD SAFETY SWITCH

M3335G1 Pulley

M3k Drive Wire

M6139 Disk

I

/ Assembled View of Parts v . )
| . o ; N\, M61kh Spring o
: : . M6L10G1 Bolt

8

Jj

/32" - 118" \ iy
: . v U

_Shim Washers

(1)

(2)

(3)

. . ';&;
‘Switch Lever Arm
1 S .. - EXPLODED VIEW OF PARTS ' -(**>
- ST L TN
ﬂ\\\\\\~_ _M61L2 Micro Switch Assy.
~ -
Parts should be assembled as shown above, using the M6L10G1 1/L4' Bolt to hold the M13kL Dr1ve Wire .

in place.v Use shim washers to p051t10n M3335G1 Pulley Hub within 1/32" of drive wire.

Push the M6139 Disk in and turn unt1l the notches in the disk engage the drive wire (be sure both
sides of disk are hooked to drive wire). Lever arm of M1133 switch must be outsidé disk with

1/32" - 1/16" clesrance as noted above (arm must not rub disk). Bend switch lever arm if necessary
to position properly. Check clearance with mill runnlng to be certain that slight amount of wooble
disk may have is not enough to rub or trip swltch lever. .

Use only drlve wires supplled by MIX—MILL INC., which are made of soft annealed wire, ‘and are
available free for the asking. 'Using hardened pins or finishing nails will not protect the gear
box and could.result in- demage. If a drive wire bends look for the cause of bending, which might
be foreign material in one of the augers, a loose bushing in the drive pulley, feed backed up in
cover and obstructing augers, or possibly something wrong inside the gear box.




Page 3. 22,0

‘:T'm - X ® i v I mamg L E L Lkl n T L - . IT - “~Date : 12—1—68 SO
- - M IX‘M' “. INC. Iieplaces: v 2-2-67
M BLUFFION, INDIANA, US.A. - ' : ' : :

)

6. ADJUSTMENT INS’IRUC’F‘IO’\IS - GROUND IEVEL HOPPER (Ground Level Mills Only)

(1.). Generally, the position of the grain tube relative to the by—pass partition should be. straight down into the

: hopper and about two inches.from side of tube to the partition for free flowing materials such as corn, cats,
and soybean meal. If the material .does not flow freely, the discbarge pipe should be moved closer to the’
.partition Drop pipe should enter compartment about 1/2 inch.

(2.) The ad,justable siide at the lower end of ‘the by-pass partition can be adjusted up and down The lowest
) position should be used for free flowing materials and the highest positicn-for difficult flowing materials
such as bran and dried beét pulp.: A good place to start is with the adjustable slide at the midpoint of

“the range.
"(3.) 'The precision snap action switches inside the control box should be ad,justed so that the switch snaps with

"a very slight movement of the actuating paddle, long before it swings back and touches the hopper side wall.
The adjustment can be madé” by either turning the switch actuator lever on the pivot rod or by bending it

slightly. , _
7. REPLACEMEN”‘ AND_ADJUSTMENT INSTRUCTTONS ~ AUGER CORNER BELT - - RN

(1.) Assemble the cog belt over the auger pulleys and idler. pulleys. To avoid undue belt wear, adjust pulley on
: vertical auger up or down so that belts from idlers will enter this pulley ina horizontal line._ 'Ihey
should not ride "heavy" on either top or bottom of pulley groove -

~ Caution - Bolts holding hinged idler brackets to auger corner must be loose enough to allow idlers to :
find their proper alignnent with belt. E .

(2; ) AdJust idler pulleys approximtely even“each side to. arrive at, proper belt tension With approximately a
; ) three pound pressure applied mldway between idler pulley and vertical .auger pulley, belt should deflect no
e moré than 1/16". .

3.) 'Using gauge furnished, readjust horizontal auger pulley and idler pulleys if necessary to. fit this gauge.
! If pulleys are not properly aligned, the belt may turn over in pulley groove causing excessive belt wear
and reduce capacity of auger- corner.

'(4.') Because all new belts will stretch when first put in service, the tension on the auger corner belt must be.
checked periodically a;f‘ter approximtely 15 nrinutes, orie hour and five hours of running time.

Note - If the cog belt f‘urnished should fall for any reason, a Number- 2370 Belt available f‘rom most
‘service stations can be used as a temporary substitute until proper belt can be:obtained.

. 8. REPLACEMENT -AND ADJUS’ITVIEII\'I‘ OF PROPOR‘TIONER BELT

’(l..)' Open main power switch
(2.) Open cover over belt guard ' _
(3.)- Release adJustable idler pulley on side of belt guard and slip belt off proportioner pulley.

(4.) Open back of mill and remove screen, beater assembly and pulley from mill motor shaft. Remove worn
belt through hole in housing. » . .

'(5' .) Slip new belt around motor shaf.‘t and through hole in housing around motor shaft. Repla_ce pulley,
’ beatér assembly. and screen, close mill back, - )

(6.) Rethread proportioner belt over idlers and proportioner 'pulley.

(7.) Adjust the moveable idler in belt guard to take up the slack in the belt and enough additional tension to
.- 1nsure its driving the proportionér without slipping or without the belt flapping. Pinch the two vertical .
strands of belt together lightly with your thumb and forefinger half way between the proporticner pulley .
- and the adjustable idler just under the switch. bracket. Tne distance between the strands should be 1 to
: 1-1/11 inches when properly adjusted. : , ‘




- N ) o
MIX-MILL we e nE B

BLUFFTON, INDIANA, U.S.A. S o Replaces:. 12-1-68

9. PROPORTIONER | VP ACEMENT

Unless auger shaft & ratcnet -auger oearings, auger shaf‘t sedl, or proportioner itself are to be replaced it
is not necessary to. remcve prooortioner from the rrrlll. ; . .

(1.} Open main power switch.

- (2.) Drain oll, usirg pipe plug on bottorn i
: -

(3.) On grav:L ty rrdlls close valves from overhead bins. On ground level xrdlls R insert one shut off plate .

between ground evel hepper and proportioner hopper in each compartment This prevents grain from’
f‘lowi:.g ou‘r when proporti ner is removed. ‘ ) S S

(4.) Open_ cover over proport_ioner pu?.ley‘ ’ ’
(5.) Release adjustable idler pul ey on side of belt guard ard slip belt off proportioner pulley. -
(6.) Remove nuts from 4 bolts holding proportioner to hopper. :

7.} Prooor'tioner can now be rerrnved from hopper' without further disassembly

Note - On certain horsepower nills it may also be necessary to ‘remove capac1tor cover from mill motor. '

(_8.-) To replace reverse abox,e procedure

Note - To assure good proportioner pérformance, the o1l should be changed every U months ‘With auger

. kncbs set 'on O and the load knob ¢n 25, run.mill for 5 minutes, then drain gear box 1nmediate1y.

"Clean oil (Texaco Regal A) should be used to refill the proportioner. ;

10. SERVICING ’"HE PROPORTIO’\]ER

. Unless auger shaft and raoc‘xet auger bearings or auger shaft seal need replacing it is not necessary to
‘remove’ proportioner from the mill. .

~

1.y Drain oil usi_ng pipe plug on bottom bef‘ore remov:hg cover,
A2.) Record all control knob settings to avoid necessity of ‘recalibrating after 'servicing.

(3.) Set all knobs on 25.-

(4.) ‘Remove all cover bolts (do not loosen or remove control lmobs as they are part of cover assembly ard
come of‘f with cover).

(5.) Remove cover a.nd replace def‘ective parts, including gaskets and ubber "O" rings if damaged or
: _deformed. -

Caution - Pawl Springs look alike except the pawls on auger shai‘ts are colored blue, the springs
on worm wheel are bright

NOTE - Proportioner oil should be drained and replaced every four months.

~




B.

c.

’ Page : 2hoo

M|X-M||.|. ING. - - B T Rep_léc'?si 2-2-67

BLUFFTON, INDIANA, U.S.A. . — e

ace auger shaft and rat het:

or
| (1.5 Remove auger from shaft ‘on back of prooontj.oner.
(2.) Remove set coliar and thrust washer. A
(3.) Wipe 'shai‘t clean of dirt and gfit to avoid-puliing into bearing when shaft. is ranovea. 7
(4.) Carefully remove shaft and ratchet out the front oi‘ _proportioner twisting slightly as’ 1t is removed. '
(5.) With pawl carrier pushed tight agalnst nylon bearmg shoulder, check to be ‘sure end of nylon bearing
extends slightly through the pawl carner tube. If it does not .extend through replace the nylon
bearing. . ) C
(6.) Make sure the.2 rnbber noH r'in'gs are in the 2 grooves ‘on. the sheft and are not damaged .or distorted.‘
011 the rubber "O" rings then insert ‘the auger. shaft and ratchet carefully thmugh the nylon bearing
. (1/8" thick thrust washer must be between ratchet wheel and end of pawl carrier) twisting sllghtly
as it is inserted. . : . .
. 1(7.) Replace thrust washer and set collar on auger shaft at back of proportioner allowing only enough end
- pi:)lrsl..n auger shaft and-ratchet to 1et it turn without binding as this p031tions satchet relatlve to
To replace nylon augef shaft bearing: “ —_— . ' . . g
(1.) Remove auger shaft and x"fatcnet' as‘.in paragraph A. B
(2.) Remove pawl carrier. .
(3.) Remove h screws hold;mg seal and bearing in place (see Page A20. 222 back view of pzroportloner)
| L.) Replace bearing, gaskets and seal in sequence shown on Page A20 222 back view of proportioner)
(5.) When replac1ng bearing, new gaskets and seal should also be . replaced.
(6.) “Replace parts as outlined-in paragraph A. '
To_replace moveable cam on cover: v . _
“(1.) With cover removed, lloo.sen set sc;"ew.through side of control k'nob,.A'
(2.) Renove l;nob'»(being clarefnl not to lose the -Ste-el index ball between knob and cover).
1(3;) Remove moveabie cam and rubber "QU ring from recess in fixed cém tube"at-front of cov;r:.
(h'.) Replace rubber "O" ring with a new one, o0il non ring and insert new moveable cam carefully through

(5.)

the fixed cam tube and "0" ring tvisting slightly as cam tube is inserted to avoid damage to
"0" ring.

Align moveable cam with fixed cam very carefully as misalignment will cause an improper knob setting.
With cams properly aligned, replace indexing ball and knob with knob at - a setting of 25, press fixed
cam tube and knob together firmly compressing spring behind the steel ball and tighten set screw in

: the side of knoh to secure in place.

Recheck uith knob at setting.’of 25 to be sure the two cams are exactly lgned up.




. et
=

Page :
.Date . :

MIX-MILLCwe S

BLUFFTON, INDIANA, U.S.A.

D. . To replace worm wheel:

E.

(1. ) Remove gasketed bin bolt on back of proportioner holding worm wheel shaft in place.

(2 ) Lift ‘out Horm wheel assembly and shaft. .

(3.)- Repla_ce. worn or damaged parts. _

L.) When reassembllng ‘w'orm wheel and shaft assembly be Sure t.be 1,/8'l thick thrust washer is between

back of proportiocner housing and worm wheel assembly. Replace gasketed bin bolt (if gasket on bin
bolt is deformed or damaged, replace with a new one). ’ .

To replace worm:

(1.) Open belt guard cover and release ad justable idler pulley. Slip belt from proportioner pulley.

(2.) Remove switch actuator disc, drive wire _and pu]_ley.

: Lo i
(3.) Loosen set screws holding bearing hub to shai't (see item'26 on page A20 220) one, at each bearmg

(h ): Remove bearing at pulley end of proportioner.

‘ '.7('_"5.) Shaft with worm can now be removed through bearing hole.

- (6.) Remove rubber "O" ring from groove-,in'vshaft ‘elose to worm. Drive 'sprin'g pin (item 38 on page £20.220) .

- through worm hub (save this pin.as it can be reused). Replace worm making sure hub end of worm-is L

~ toward snap ring on shaft, align hole in worm hub with hole in shaft and drive in spring pin to - e

" secure. (Be careful not to bend shaft). _ o o >
~

-"'(7.) Replace rubber g ring in shaft _groove with a new one as it is. very dlfflcult to remove this

ring without damage.

(8.) Replace shaft and worm making sure snap ri.ng on- shaft is against bearing hub at left when faclng
front of proportioner. : . : o . -

(9.) Replace bearlng assembly and tighten set screws.in each bearmg ‘hub. Replace spac'er washers
between bearing and pulley hub, pulley, drive wlre, switch disc assembly and belt. Readjust
idler pulley. ) . .

To replace end bearing:

(1.) 1f bearing next to pulley is to be replaced ‘remove pulley as described in El and E2

(2.) Loosen set screw in bearing hub. Remove bearing retaine_r cup. . - .

(3.) Slide bearing and hub off end of shaft.v

(L.) Replace completé bearing assembly 1ncluding hub, gasket and "O" ring in groove in shaft if
deformed or damaged. Tighten set screw in bearing hub.

(5.) Replace pulley, drive wire, switch disc parts "and belt. Readjust idler pu].ley.

G.

(6.) 'lﬁea’ring on opposite end replaces in the same manner.
" Noter On proportioners with a plug on top at-each end the bearing can be replaced )
without removing the proportioner cover because the set screws in the bearing-

hub can be reached through ‘the pipe plug holes.

Procedure otherwise wlll be the same a8 outlined above.

To rgplace Proportioner Cover ﬁssemblx

@) Set all control knobs at 25. . ‘ » V ' \)

(2.) Replace gasket, preferably with a new one, placing a bead of No. 2 Permatex (non-hardening)
" around flange under gasket.




Page : 26.0
Date : 12-1-68

. el _
o m MlX—MILL@)lNc R . N ) . . ) S Replaces: 2-2-67

e m BLUFFTON,
rw R

INDIANA, "U.S.A.

(3.) - Position cover so ends of auger shafts enter bearings in cam hubs

“(4.) With pressure on.cover rotate the pulley counter clockwise when facing pulley. This causes

pawls to ride up over cams letting cover down against the gasket.

(5.). Replace all cover bolts méking sure rubber gaskets under the bolt head are not deformed or
damaged. ’ e : . B

Tighten évgnly stérting at the center and working toward éaéﬁ 9nd.

) Tighten only enough to prevent 1egkage. ’ .

(6.) Replace drain plug in bottom. Make sure it is tight. _

(7.) Remove gasket head bin bolt from oil level hole 6n end of proportioner. Refill with the
recommended o0il to the o0il level hole. Replace gasket head bin bolt and breather plug.:

(8.) Reset control knobs to their original settings recorded at the beginning.
T .

11. ELECTRIC MOTORS AND ELECTRICAL SYSTEMS

A. FUSES

BLOW IMMEDIATELY‘BEFORE THE MOTORS COME UP TO SPEED

@)

THE FUSES MAY BE T00, SMALL.

v‘it is sometimes necessary to incresse the size of the switch in order to use a fuse largé’ enough to
" hold.the starting load. This is particularly true when the mill, with a number of auger motors, are

automatically»started all at the same time.

THE FUSES ARE NOT LAG TYFE, SUGH AS FUSETRONS. | '

A FAULT-(GROUND dR SHORT CIRCUIT)'iSvSOMEWHERE:IN THE WIRING OR IN A MOTOR OR SCME_OTHER DEVICE.
Remove ali fuses except the one which is blowing. .If it still'blows when the switch ié closed, the

fault is a ground; that is, a hot wire is touching a grounded steel part such as the mill or motor
frame, conduit,.switch box, etc. If the fuse blows only when more than one fuse is present, the fault

" is g short circuit; that is, one hot wire is touching another hot, wire or a motor is burned out.

Grounds are most .often, but not always, in the wiring; ‘shorts most often in the motor. :

Disconnect the equipment one piece,at‘a time, closing the fused switch each timé.'_when the fuse does

" not blow, the fault has, of course, been located.

If the fault’hés been located in 2 hétor, inspect the connections in the motor terminal box and at
the capacitors for wires touching the frame or each other. In mill motors, inspect the motor leads
where they go through the mill bsse.- b

Smell the motor. A burned out motor hes a definite burned smell. If it smells burned out there
is no trouble in leads, change the motor.

If the trouble has been located in the wiring, progressively disconnect parts of the wiring system

closing the switch each time, so that the fault can be located in the smallest area possible, then
carefully inspect the wiring in the switch and Junction boxes, particularly where the wires enter the
conduit. These faults are hard to find; there will be no burned smell and ‘only a tiny mark. ‘

BLOW AFTER A PERTOD OF OPERATION

B. FUSES
(1)

(2.)

THE FUSE IS TOO SMALL FOR THE TOTAL LOAD.

The fuse should be approximately 25% greater than the normal maximum ope:ating load. Do not increase

the fuse size without regard to the size of the wire being protected.

THERE IS A POOR CONNECTION IN THE FUSE BOX.

. Poor connections will get hot, will raise thé_temperature of the fuse and will cause it to blow well -

.below its rating. The poor connection can be a loose terminal screw, low pressure between the switch
blades and c¢lips, plug fuse not screwed in tight, low pressure between cartridge fuse and clips or
dirty contact surface. ' ’ : ‘




i
=1
=

c.

D.

Page : 27.0
Date : 12-1-68

MIX-MILL we. s Replacess. 2angT

BLUFFTON, INDIANA, U.S.A.

Switch and cartridge fuse clips lose their spring tension after they once have been hot and
auxillary clamps must ‘be used or - the switch replaced.

(3:) _TEHPORARY GHOUND'OR SHORT

It is possible but not. very 11ke1y, for a temporary fault to come and go. Thishhappens so .
infrequently that it probably can be ignored. L :

OVERLOAD. TRIPS BEFORE THE MILL GETS UP TO SPEED

- This is caused by too much grain belné'on the screen when the mill starts. Before restartlng the mill,
pull the main line swltch remove the mill back and remove the grain from the screen.

_OVERLOAD TRIPS AFTER A PERIOD OF OPERATION

Motor is overloaded.v.
Load heter is-incorrect.

Fan or fan blades are missing.

) Air ducts betweenvinner and outer Shell are plugged..

Bearlngs are worn out and- rotor is dragglng on the stator - makes a loud n01se. v

'Defectlve (shorted) motor A motor w1th a small short circuit in the wlndlng could trlpdthe ‘overload

without blowing.the fuse. However, a small short circuit will result in a burned out motor after
operating for a few hours. : . .

A burned out motor w1ll have 2 dlstlnct burnt smell it will growl when energized will not_start -at 'i;aw.<:;>

©.all, or if it does, will not come up to epeed Such a motor must be replaced.

'A burned out motor is always shorted and sometlmes it is also grounded

MOTOR CONNECTIONS

Mill motors are for operatlon on 230 volts only, are not rever51ble, "do not have a terminal box and

»-only two leads come out.

F.

Auger motors have terminal boxes wlth 8 leads which can. be connected for 230 or 115 volts and. either )
direction of rotation. The diagram of connections is pasted on the cover of thé terminal box. TFollow
the diagram exactly. Do not make connections by trial and error. The motor will appear to- operate
normally when the overload or one half of the motor winding is not in the circuit. Always -operate
‘motors on 230 volt whenever p0551ble, they ‘have cne-fourth the line drop of motors operating from a
115 volt line. ; v : ) ' Tw T

A1l motors are shipped connected for 230 volts and CCW rotatlon (counter clockwise when viewed from the
end opposite ‘the shaft). Motors which must frequently operate in elther direction can be equlpped with
a reversing switch.

If a motor connected for 230 volts is connected to a 115 volt line, the motor Hill have only 25% output.

If connected for llS volts and connected to a 230 volt llne, the overload will usually burn out.

THE OTOR WILL Nor START " : N

Turn the rotor by hand to make sure it is free.
(1.) IF THE MOTOR DOES NOT HUM: -
There is no power to the -motor. Check for voltage at the motor leads with a test light or voltmeter. .

The overload protector is tripped.

s

Motor leade are loose at the panel terminal board;




. -

=1

Page H .
Date : 12-1-68

?ﬂ!X_MILLQINC. : . . » ’ " Replaces: 2-2-67

-BLUFFTON, INDIANA, U.S.A.

Motor connections are not made correctly.

Defective (open circuit) motor.  Check from one lead L1 to the other L2 with an ohmmeter. A'high
reading (more than 100) indicates a defective motor. .

(2.) IF THE MOTOR HUMS BUT DOES NOT START

If there is 2 loud grcwl, the motor winding is short circuited and is, or soon will be burned out.
The motor must be replaced. o .

If there is a normal sounding hum it probably means the start circuit is open. The open circuit
could be caused by an open motor winding, broken lead wire in the motor, a defective capacitor, but
it is most likely to be en ‘¢pen starting switch on the motor. ' '

The étarting switch may not be making contact -(open) because the contacts are dirty or burned, but
the most likely cause is that the centrifugal mechanism is stuck in the open position. . A sharp rap
to the motor with a mallet will sometimes return the mechanism to the start position. If the

mechanism continues to stick, the motor would have to be changed. i,

When a motor fails to start because the start ﬁinding is open, the overload will triﬁ;_ This is
normal. . . : .

NOISY BEARINGS

There is no need to replace a motor because of noisy besrings until there is noticeable end play in the
shaft., : - o - '

Ball bearingé éventually wear out, but their life is seriously reduced by operating the motor ovefloaded

or in a hot area, (high temperature operation causes the grease to leak out of the -bearings) or hammering
on the motor shaft. : ’ - T ’ 2 .

When bearings are to be replaced it is recommended that the motor be returned to Bluffton so that the

bearings can be replaced by the motor manufaqturer.

LOW_QUTPUT FROM THE MILL
The complaint’ is "The mill formerly operated with a2 load dial setting of 20 but now it cannot be set
higher than 15. What is the matter with the motor?"
Theré is nothing wrong with the motor. There is almost nothing that can happen to z motor which will cause -
it to lose power. Dozens of motors have been returned for this reason and in every case, the motor has
been found to be in perfect condition. The reduced output could be caused by:
'Worn screen or hammers. ’ : .~
" Low voltage _ ’
Motor leads connected for 230 volts but connected to a 115 wolt line
Change'in feed formula (less concentrate)
Incorrect load meter
Host»likelj it is a change in the condition of the grain which may change the-capacity by‘20%.

J.

Motors are built to operate at 10% over or under the nameplate voltage rating. If the voltage is off more
than 108, (usually under) performance suffers. :

This is of first importance. No motor will give good service unless it is supplied with good voltage.

The voltage available during starting is also important and special attention should be given to this
condition because the heavy starting current (amps) inrush pulls the voltage down far more than when the

motor is running. - -




12,

13.

P -
=

- This 1is especially important for mill motors.
“or three handfulls of grain on the sereen. -

N | | ® Page : 29.0
MIX-MILL e 2B o

BLUFFTON, INDIANA, U.S.A.

Every new mill (and those which scmetimes trip their over--
load during starting) should have the’ voltage measured during starting. With the mill stopped, place two
Set the dials normally, start the mill and read the voltage:
as soori as the voltmeter stops. swinging and before the- rnotor comes up to full speed There should be at
least 198 volts right at the rrrlll.

BURNED LEAD INSULATION

: Occasionally a panel will have two or three Inches of insula’cion burned off. ‘l'nis 1s almost always the
“result of heat caused by a poor connection at a ter'minal screw. )

" The worst insulation burning will be close to the screw and will get progressively less farther away.
-The. other-end of the wire may not be damaged. )

'Installing a new wire f‘ixes -things f‘or awhile, but the terminal screw will be dirty (copper oxide formed .

B If possible, install a new screw and clea.n all parts of the connection clear down to the metal.

by the heat) and it starts heating as ‘it did before and eventually a new wire will fail just like the
old one. .

N
{

If the-
terminal is plated steel, the plating will _be gone and nothing will do much good ‘except to install new

' plated parts.

ELECI‘RICAL SERVICE HINTS

If mill will not start check the following:

@)

(22

(3.)

(L‘f )

Overload on mill motor may be tripped.

-Check pr-oportioner hopper flow switch._

Check belt guard safety switch and shear pin.

Check bin level and any additional accessory switch.

MOTOR LUBRICATTION:

Motor ball bearings are very sensitive to dirt or over—lubrication, and type of gz'ease.

Dirty grease or

too much grease 1is as bad as no. grease.

Note - On motors f‘umished with compression grease cups use only clean - Texaco Regal Starfac #2,

Texaco Regal AFB #2 or
Shell Cyprena #3 o

Screw grease fitting down one- turn every six months.

On motors furnished without grease fittings the manufacturer recommends not greasing.




I : U - Page —: -30. r;2=zéﬂr__;=

® . " e
) MMIX"M".I. INC. ' Replaces: 2-2-67
"‘\I BLUFFTON, INDIANA, U.S5.A. - :

t

D. WARRANTY AND SERVICE INSTRUCTIONS

1. MIXER GRINDER

A new Mixer Grinder, having been purchased from one of its authorized representatives, MIX-MILL, INC. warrants
for a period of one year from the date the MIX-MILL is put into operation, all such parts and workmenship
thereof; except such products not msnufactured by MIX-MILL, INC., that are used to make MIX-MILL, which,

under normal use and service, shall appear to MIX-MILL, INC., to have been defective.

The warranty is limited to shipment to the purchaser without charge, except for transportation costs of the
part, or parts, returned for inspection, and parts intended to replace those acknowledged by MIX—HILL, INC.,

to be defective.
This warranty will not apply, and shall be void, under the followlng conditions:
1. If any part of the MIX—MILL has been altered outside of its own factory or authorlzation.
2. If attachments or dev1ces unsuitable to the machine have been in use.
3. If the machine is used handled, or serviced contrary to the MIX-MILL Instructlon Book.

"h. Any representation or warranty other than that herein: expressed is not the responsibility
of MIX-MILL, INC. .

MIX-MILL, INC., reserves the right to make changes in design or improvements in this machine w1thout ‘the
obligation upon it to install the same upon any MIX-MILL theretofcre manufactured. :

N
N
4

QWAHRANTY AND: SERVICE PROCEDURE FOR ELECTRIC MOTORS

A. WARRANTY

Each motor supplled by MIX- MILL INC. is guaranteed free from electrical and- mechanical defects. The
motor may be repaired or replaced at the option of the company without cost to the purchaser other than
transportation charges involved if proven defective within one (1) year after 1nstallat10n, but not
more than twenty-four. (2h) months from the date of manufacture. - MIX-MILL, INC. will not be responeible
A,for any repairs except on motors returned to MIX-MILL, INC. at Bluffton, Indiana. )

Freight .(most economical method of transportation) to Bluffiton will be paid by MIX—MILL, INC. Motors
may be returned collect. Freight on returned or repaired motors will be. paid by purchaser. .

B. YVOID OF WQRRANT

Motors which clearly have been rough handled; submerged in water or disassembled will nct be Qithin
warranty regardless of the length of time they have been in service. Returned motors should be
carefully boxed to avoid damage in transit. Shipping damage does not come within warranty (claim
is filed with shipping company)

C. OUT OF W, MOTO
Motors which fail after warranty has elapsed but are less than 5 years old may be returned to HIX-MILL, IXC.
for repair or exchanged for new or rebuilt motor. ‘Credit for used motor will be issued after inspection

by motor manufacturer determines whether minor or msjor repair is required to. rebuild motor. Hotors which
cannot be repaired economically are scrappéd. .

D. REBUILT MOTORS

Warranty on rebuilt motors is the same as that- for new motors. Rebuilt motors will be equal to new
motors except there may be marks on the shaft extension denoting previous use. -




N Date i 12-1-68

. . R
. m 'X'M'lL(DINé ) A Replaces: 2-2-67
m BLUFFTON, INDIANA, U.S.A. . e , ‘ _ el

E. OBSOLETE AND 5 YEAR QLD MOTORS

No credit will be issued for obsoie_te motors or motors more than 5 yeafs'__old,' Such motors may be
returned for repair, in which case the same motor will be returned to the sender after repairs are
made. g . » N I ) '

3. PROPORTIONER EXCHANGE PROGRAM

A. WARRANTY

way is not allowed on any proportioner regardless of warranty status.

B. _EXCHANGE-

A fi#ed credit will be issued for the return of any used proportioner régardléss of repair status
toward the purchase. of any new or rebuilt proportioner. s ' . ’

The warranty. for new or rebuilt proportioners is the same as for the mixer'grihder. Freight either

iy

o

O




e e R T o Date ~T12-1-68

n BLUFFTON, INDIANA, U.S.A,

;EET","QQJ
y M Mlx-Mul@mc Replaces: 2-2-67

E. REPLACEMENT PARTS

1.

REPLACEMENT PART ORDERING INSTRUCTIONS

To insure receipt of corfect'items~uﬁen ordering replacement parts, the following procedure should
be followed: o . . :

(1.,) Furnish the serial number and model number of mill from mill nameplate. This identifies
your mill as a certain design with various type accessories. This information is needed- -
regardless of type or parts being ordered. :

(2.) 1If a replacement mbtdr'of motor part is desired, specify complete data from motor name-
plate. ' '

(3.) Ifa replacement proportioner, or ptoportioner part is desired, specify model number of
proportioner. 'To identify the proportioner model number, examine the-‘top right corner
of proportioner and furnish MIX-MILL, INC. with the three qharabtegﬁ'stamped on this
corner, ) . . . "




2




-

-2

S}

E MIX-MILL® e

BLUFFTON, INDlANA_. U.S.A.

’ - , REPLACEMENT_PARTS

MODEL" C"AND " CX” MIXER GRINDER

The below diagrams and referenced pages represent replacement
part information for all modél C and CX mixer grinders. To use,
first identify model suffix number of mill for which parts are
desired. Model suffix nunbers can be-found on mill rame plate
as shown in following exanple.

CX31RABY Last numeral of model number is model suffix.

If mill model number is wimown, the following features dis-
tinguish design variations -pr "C" and "CX" mixer grinders.

Model suffix "1" mills.have:

a) magnets mounted on mill back rather than proportioner
hopper cover. .

b). hinged iristead of fixed switch on auger corner.
Model suffix "2" mills have: '
a) mg)ets mounted on mill back.
b) fixed switch on auger corner.
Model suffix "3" mills have:

a) magnets mounted on probortioner hopper cower rather
than mill back. . .

b} discharge auger driven by mill motor.
Model suffix "4" mills have: .
a) magnets mounted .on proporticner hopper cover.

b) discharge auger dﬂven by separate motor on auger
corner. -

After 1dentification of model suffix, select that portion
of the mill for which parts are desired in.the item
number 1ist and use the corresponding referral page.

_BEFERENCE VIEW OF 4 COMP
IDE_DELIVERY MXER-GRIND,

PRINTED IN U.S.A.

REFERENCE VIEW OF 4 COMP
REAR DELIVERY MIXER-GRINDER

SECTION 25-PAGE 50
MAY IS5, 1969
REPLACES: NEW

NO. | FOR REPLACEMENT PARTS ON KEF. Page
1 Side Unloading Housing, Auger, and Drive Page 52

2 Rear Unloading Housing, Auger, ard Drive Page 54

3 | Control Panel Page 56-58
4 | Motor and Grinding Chamber Page 60

s Proportioner Page 65-67
6 ' Proportioner Hopper, Page 70-72
7 Mill Back Page 75

8 'Belt Guard Page T7.

9 Auger Cormer Page 80-82
10 | Ground Level Hopper Page 85




B MIX-MILL e

BLUFFTON, INDIANA, UTSA. 7~ 77

REPLACEMENT PARTS

SECTION 25~ PAGE 52
MAY 15, 1969 -
| REPLACES: NEW

SIDE_DELIVERY HOUSING

NOTE - Use Model Suffix 1, 2, 3 -Colum -
if mill motor drives horizontal
auger. Use Suffix 4 Colum if
horizontal auger is driven by
separate motor - ’

AND_UNLOADING ‘SYSTEM

- END BEARING DETAIL
 MOLEL, SUFFIX 0 MILLS ) -

. QUANTITY & PART NUMBER
Ttem Model Suffix -Model Suffix
No. DESCRIPTION 1,2, 3 4
1 - | Welded Housing . (1) My142 (1) M7142°
2 End Plate - Gravity . (1) M723961 - (1) M7239G1
_ 1 BEnd Plate — Ground level (1) Me078 (1) M6O78
3. | Raising Channel (1) M6922G1 Not Used
4 Tube & Plate (Specify Tube Iength)’ M1593G1 . . (1) M1593G1
5 Shaft & Flight: (Specify Tube Length) 1) M6952G1 - 1) 199G1
6 1 Spacer - Tdler Bracket - MI152 " Not Used | -~
7__{ Idler Bracket- Assy. - Complete 33361 ___Not Used M
8 | Idler Bracket Assy, - Welded {17 M7100 Not. Used
9 Idler Pulley 2) M3334G2 Not Used
10 | Iateh - - 2) M6277 (2] M6277
11 | Cover Plate - Housing 2) Miug36l .| (2) MI483Gl
12| Snap-Tn Blank - MI061 . 3) MI0RL
13 Cover Plate ~ Special . MLL83G20 1) Ml 20
I~ { Bearing Support M7146 1) M1483G18
5 | Bearing M2290 (1) M2290
16 |.Belt Guard Support M7150 Not_Used
17 Pulley. 3303G7 Not Used
18 § Beit M3339G9 Not Used
19 | Key 1) M3222G1 Not_Used
20 . 1 . L) _M7150 - Not Used
21} Adhesive Tape (As Regquired) - M426S Mi265
22 Screw ~ Hex, Hd. (1/4-20x1/2" S.T.) T j_ag% - (7) M327
23 Set Screw_(5/16-18x3/8") - . 1) M Not Used
24 | Serew - Hex, Hd, (5/16-18x1/2" S.T.) (16) M32| (16) M328
25 Screw - Hex, Hd. (5716-18x1") . 8) Muo7 Not Used
26 | Serew - Hex. Hd. (5/16-18x1-3/4" S.T.) 2 »M616“62 . Not Used
27 | Bolt - Hex. Hd, (3/8-16x1-1/2") 1) M33563 Not Used
28| Bolt = Hex. Hd. (3/8-16x2-1/4™) &325 Not Used
129 }-Nut - Hex. (5/16-18) 1) M4T79 Not Used
30 Nut_— Hex. (3/8-16) M7 - Not Used
31 | Washer - Lock (1/4™) MGOEE (ML
32 | Washer - Lock (5/16") {19 M3 . .
33 | Washer - Flat (3/8'") (10) M3u3 ] Not Used
34 Washer ~ Iock (3/8") 2y M3e Not Used
35 - fal - . 2) Mi568 Not_Used
36 |_Snap-In Blank (Gravity) 1) M1061 - (1) M1061 ) . . s
Grommet (Ground Level) 629262 (1) M6292G2 - e

Printed in U.S.A.




SECTION 25-PAGE 54

.
m ® MAY IS, 1969
MIX-MILL" e - R ew

m BLUFFTON, INDIANA, U.S.A. REPLACEMENT PARTS
: REAR DELIVERY HOUSING -
. . .__.___ __ AND UNLOADING SYSTEM _ _ L
@2 @ @ @

\\‘/

S
N

: Use Model Suffix 1 Colum 1f mill is 6 compartment offset
- style, Use Suffix 2 & 3 Column if mill motor drives
horizontal auger. Use Suffix.4 Colum 1if horlzontal
auger 18 driven by separate motor. .

: . i ’ - QUANTTTY & PART NUMBER
Item | - : o Model Suft‘ix Model Suffix Model Suffix -
No. |~ ) DESCRIPTION S 283" v
- | _Welded Housing (4 comp.) - . (1) M507261 (1) MSo72a) (1) M607261
-1 ["velded Housing (8 comp.) T Ter. to Factory| (1) - MA072G1 | (1) MEOT2G1 :
2 ‘Plate - Gravity - (1) M1233 M7239 (1) _M72
Plate - Ground Level : M6078 MEG78 {3 Me07
sing Channel ~ § ME922G, T{I) M6922GL Not Used
41 Tube & Plate ity Tube’ Iength) M1593G7 ) 159367 (31)__Mi593G7
5 | Shaft & Fiight (Specify Tube D_a_r_)_gt:h) - ﬁsyﬂ% MB3TRGL - [ (1) MB374G]
: Idler Arm Assy. - o M6302G! { M630261 Not Used
7.1 Idler- Bracket . . 1) 16 ) ME1LE - Not Usedh
d | Arm Assy. - (1) yé._za ] IS Not Used
9 1 Collar fAssv, {17 W) (ORI ST Not_Usef
0_ | Idler Pulley 1) 4G1 (1) M333061 Not. Used
Spring - Idler Amm _ (1) Mp22 1 228 _Not_Useq
- Lateh Y W2 1) NEIIR. ¥4 A
Cover Plate 3) -MIAB301 3)  MiL83G1 (3)_ MUAU8%T
g Tn Flank (3) Mol 3)_ Mi061 (3)__MI0B1
5 ey M330367 1) M3303G7 ot Used
6_ |"Belt : ) 339G2 & 339G2 Not Used
Key - 1.(1) M322201 (1) M32226] “Not Inged'
} Bearing = . (1) M2290 (1)_M2290 (1) M2290
“Retainer Washer . (1) WB15T (1)~ Mo15U ._Not Used
;c__ Stub_Shaft (1) ™6 4630 1) W50
1 "Tube & Flight ) nﬁé%l- él) a%iégh 1
— 22 | Adnesive As required) - . MI2E5
23 Set " Screw 20x1/4" . (1) M336 Not Used
_Screw - Hex. Hd, ".E.MLES"-T-) i i LI ,327 L))
5 | Screw ~ hex, Hd, 20x1-174™ F 063 2 063 2)_Mio6
26 - .. {5/16-18x1/2" S.T,) {16) mM328 16) M328 - K16) M32!
F Bolt - He, C %,}gsrm — Ml (3 :%m ] -
-25 1 Screw - Hex. Bd. (5/16-18x1" S.T.) MH760G] 2 764G]. " Not Used
29 -| Bolt - Hex. Hd. 16x1-178") ’%259 1) Mi1359 Not Used
301 Nut - Rex- 20) " 2 7 (2) M367 (2] _M36T
31 = i 1) M357 1) M357 7
32| Washer - Lock (1/4™) M3hY B) ML (6)_ p3sl
4 | 33 Washer ~ iock (5/16™) { M3L5 18) M385 _Ki6) M3
. 34| Washer ~ Flat (5/16") E _»nﬁuo 2) m3u0 Mot Used
|35 | Washer - Lock ;ﬁ-ﬁ) M3h6 346 Not Used
736 | Washer - Flat (3/B") M3l 341 Not Used
37 Washer - {al . - - : 1) M4S68 1) Museg Not Used
38 {Gravity) i MI0F1 Ty _M061 (1) Mig61
Grommet_(Ground Level) . - M6262G2 1 529262 Q) M6292G2
Fairprene .Curtain ; M6848 o -
"'t"fg_' Curtain Mtg, Strip. N S L) ] p— p—

S S R S Y




SECTION 25-PAGE 56

MAY 15, 1969

REPLACES : NEW

REPLACEMENT PARTS

CONTROL -PANEL

BLUFFTON, INDIANA, U.S.A.

OO OB

g

A

4

7
g

4

®

(9)

@
S

-
S

&)
®

DR
@

BD) BB (@ OB B

4

=

4

ve

/e

©
®

NOTE—Components are identical

for all model suffix numbers.




1 Lo

; . , . . o e o . ‘ gt u(uﬂ¢bwu« poquTAd -

25-PAGE. 58

2 [ coeszon (1) T zoeézon (1) | emézon (1) | zoeezam (W L - . - - - . .. joumotd | of
o [TOe629W (1) 102629 (1) | Thzéz9W (1) | 1bzéeow (1) 1| - = e - : T . - jeumoxd | 6¢
Q- £Gem. (2] £aSTW (2) (S43T M ED) £5el (2) €Sed (Y T €Seii (@) | €92 (2) | . €Sehi (2) .. UOTIeTnsUl - Joysem |- ot -
z -0 TER (2) TER (2) TR (e) { . TEW (e) Tl wiew (9) TIER_(9) TIER (9) TER (9) (uf/1) Ho0T - zousem | )¢
Own 0 MOTTW () |+ HOTTW (7) |~ TFOoThW (1) MOTIW (1) HOTTW. (S) 20T (9) | MOTYW (S)- | WHOTqW (S) _ (g#) 3e1d - JouseM T of
ey S e (€ ) QUER (€) gIER_(€) e (€) GHEN (£) | -~ gieW (€) — AER (€) gHEN (€) - . _ (2€-g#) ‘xeH - TuN | <t
U< LW (2) 1L2EW-(2) Leen (2) L2 (2) L2EH (S) L2EH (9) L2tn (9) * L2EW (9) (ug/1%¥02-1/1) *PH °XeH - Meiog | fe
AR a 1Oeqaeon (2) | TOERESW (c) | TDEQEOW (2) | TOEQEoW (2) || TORgEom (2) | 1PEgEon (2) TOEGEGW (2) | THEQESH (2) (ng/1-1X2E-g#) ‘PH 'PY - MeadS | &¢
_ £0TANEW (g) | COTLNEW (G) | €DTLNEW (S) | EOTLTEW (2) EDTLTEW () | €OTIMEW (G) | €DTLTEW (G) | EDLLTER (2) uf]/€X2E-0#) "PH ‘XoH - M3I05 | . ot
ZOTLeW (M) | 2OTMEW (1) | 2OUNER () | eDrimen (1) SOULMEW (2) | 2DULNEN (2) | 2DTLNEW (2) | 2OLIHER (2) ug/1xz6-0#) “PH *XSH.- MaI0§ | 1€
__ TOTLnen (9) 1 TOUZREW (L) | TOTLREW (1) | TOULTEW (6) || DLLREW () | 19ULRER (9) | TOLLNEW - () | 1DTIHER (8) ul/T%2E~-g#) *PH *XSH - Medog | - Of
TeEW (E) TSEW (€) TetW (€) 12EW (€) - T12EH (€) T2EW (€] T2t (€) T2EH (€) (ul/1X2e~-9#) "PH "PY — MoJaog | 82
20L06LW (1) | 2DI0SIW (T) | 2bL0SIW (1) | blosiW (1) 10L05ZW (T) | T9L0SZW (1) | TCIoglW (1) | 1DLOSIW (1 J030{ "Xy - 859UIBH oXTH g2
L 105Tig (1) | 90aTHOW (1) 1 €0STGN (T) [ €0aNT3W (1) || 2Daiow (1) | SPSTON (i) | 10eniSh (1) | T06THon (1 J00W TTTH - SSSUIBH SITMT 12
| aERM (1) SEgW. (1) S9N (1) g€ gW_(T) SEQT (1) SEQTH (1) SEQMA_(1) SEgH (1) __Jd0308uuo) 3ysyedis | g
T9GTH (2) TS0TH (2) T190TH (2) 19010 (2). T90TH (2) | - 190IW (2) 190TH_(2) T190TH (2) . L ueld ul-deuS |  qg
aG0TH (1) SG0TH_(2) 990 (2) | 9501 (€) - _S50TW (1) 5901 (1) [ 9901l (2) ‘ iy 3ON 8ITM | fig
LIgW (2) Liew (2) Lz () | . LleW (2) Lizn (2) LLZW (2) LLZH (2) LW () . punoan ~ adel, | €z
46290 (1) L629H (1) L6zon (1) Loegn (1) - - - = v - Aeted | 22
ZT0€H (1) | T19g629W (1) 66290 (1) L629R (1) 2TOEW (1) | 1Dgéesk (1) 662gH (1) Lézon (1) . L Ae1ol 12
SICER (1) Lo 1) L6ZSH (1) L6ESH (1) 2T10EW (1) L6eGH 1) L62GH (T) Loeoh (1) |° - AETsY 02
2ELIW (1) 2E LW (1) RIATHO) 2ELN () e (1) 2ELH (1) ce Ll (1) el (1) . 18qET dujadeM | 61
neEge (1) egew (1) TEQEW (1Y | TEatW (1), - - : = = o0e], UGTIESTITIUSPT gL
LI (T) LLTH (T) LLTH (1) Lm (o) b - ’ - - _ - . ; Jaodael 18qtd | - L1
M (DT 1R (T) T (1) UKW (1) - = = - . d1a3§ TBUTWIS] | 9T
2ge9n (1) Z9EGH (1) Z8EGH (1) -2QE9W (1) ZPESH (1) 2g6SH (1) 28egn (1) - 2gegn (1) ‘ _ paeog TBUTWIS] | - 9T
928¢W (M) | 9756 (%) 929tW (1) 92GEW (1) - - - - . (FFO~UQ) o9e1d UoT™Hg it
CICIN () €T (1) e1eIw (M) et () - - - . = - T 1S40 = UOFIAS (%3
L9291 (1) %«ma\.md L92oH (1) LG26H (1) LG2gW (1) 1926 (1) )529H (L) L929W (1) (ATUQ V5D ) . Jodulg uy dedg |- g1
qoa () [~ soshl () S0 (1) S0aW_ (M) sost (2) S057W (2) S0aTH (e) SOSTW (2) (ATUQ ¥50) J3¥EaJg FTROIL) | 1L
TG (1) L16EW (1) LTGEW (1) LI6EW () 1 9T6EW (1) LI6EW () | J16EW (1) LT6EH (1) . JoTeuy | 01
T6STH {(2) 162 (2) 1620 (2) T621H (2) T621H (1) 62 (1) | 162IH (1) T62TH (1) J8dny - 93€Td UoIS | &
062TH (1) 062TH (T) 06ZTH (1) _062TH {T) 062IH (1) | 062WH (1) | 062 (1) 06eIH (1) , TLIW - 9987d Y53THS ]
TSR (£) et (€). eI (€) IHRIN (E) et () [ 1hew (2) T2 (2) Thew (@) | 43S - s | L
0ceW (). 0ten (1) otz (1) 0tz (1) oee (1), 0E2H (1) - OCeH (1) GEeH (1) {anog &) -Tetd Jauty |- 9
_ SOM (1) { - S9N (1) SO (1) SOW (1) ] oW (1) - " GoW (1) [~ "SoW (1) - GO (T) (INCH ¢) TeTd Jout] |
; 9gH_(T) _99W (1) L 99W (T) | "~ 99W (1) S9W (1) GG (1). 9GR (1) |~ ol (1) _ qouy Jeul | S
. 2DLOW (1) |- 2DlgW (1) ¢DLGW (1) |~ 29M9W (1) 2DISH (1) Z0LoW (1) 2OLOH (1) ZBlgH (1) (3o §) T8ty
g 1olgW (1) T - TOL5W (T) 1 TOI9W (1) “1OLSH (1) TOL9W (1) TOLSH (1) TOLGR (1) TDIGH (1) (ool gy aswtr ] M
; 9929W (1) 9929H (1) 9929/ (T) 9929W (1) 992GH (1) g9egH (1) 9925HW _(T) GGeGH (T) —__toued Axerrixav | €
| fo0geon (1) 1 ToR629W (T) | TDGgegW (1) | 71DgaoW (1) || ¢D38eoW (1) | ¢DgezoW (1) | €ougeon (1) | €o0aeon Ci) | ____"V°S™D - TeUeqd peSuTH
i ¢Dgge9 (1) | 2D8829W (T) | 2DggeoW (1) | ¢begeol (1) 199829W (1) | 199829 (T) | 1D8B8I9H () | TDR9eIR (L) S°h - Teued pesutH| ©
- 3 1T - - T TZTOW (1) | Tei9W (1) T2TOW (1) | . 12i9W (1) “A8SY BUTSTOH [ 1
ge-dH o1-€ | - #1-dH %L " gt-dn g - #1-dH € || @E€-dH o1-€ #1-ad gL #l-dH § - f1-d € uotydraose( .*oN
. . . i . N waI

THART ANNOYD T . XLIAVHD

_ . | | | R _ _ . VSN YNVIONI .zotss, ﬂ
u, . _ . | ._ | NI - ‘
I o . _ TN TOIIROS | 1IN x__>_ =]




i,

B MIX-MILL e

BLUFFTON, INDIANA, U.S.A.

SECTION 25-PAGE 60
MAY 15, 1969 . R
REPLACES: NEW

REPLACEMENT PARTS

MOTOR _AND GRINDING CHAMBER

NOTE - Use Model Suffix 1, 2, 3 Colum
If Mill Motor Pulley Has Two.Belt
Grooves.. Use Suffix 4 Colum If
‘Pulley Has Single Belt Groove.

Complete Hub and
- Pulley Pull‘c_er'

@

‘ O_'orhpl_ete Hub Assy. Less Hanmrs '

@

Complete Hub Assy. With Hammers

T- 'QUANTTTY & PART NUMBER

Printed in U.S.A.

Ttem o , Model Suffix | Model Suffix
No. " Description 1,2,&3 b
1 | Beater Hub Assy. — complete Mo7G2 MI7G2 . i
2 Hub Assy. - Less Hammers. ___MB5G3 -~ MB5G3 .
3. | Welded Hub Assy. . (1) Mp5hl (1) M544:
g - Hammers (set of 15) : _ M[{ M77
5 -1 Spacer L (12) M81 (12) M81 -
6 | Bolt ’ (3)_Mi768 (3) M4768
71 Nut - Iock (3/8-24) (3) MES6T 3) MUS6T
8 Beater Hub ‘Washer . (3) MB3G2 3) MB3G2
9 |_Bolt - Hex. Hd. (3/8~16x3") (1) M5838G1 1) M5836G1
10 Washer - Lock §3/8") ) (T M3%6 | (3) M3W6
11 Hub & Pulley Puller - Complete ] Mog. M38
1 Hub Puller ; s - (1) MABB9 (1) MAB8
13 Bar - Pulley Puller ' (1) M6888 1)
14 | Bolt - Hex. Hd. (1/4-20x4=1/2") - 1(2) M7330GL | (2) M7330G1
15 | Wear Plate - Housing - (1) ‘MF103. (1) M6103 |
|16 | Séreen (Specify Hole Size) . T (1) M567 . (1) ¥567
-17 | Screw - Hex. Hd, S.T. (5/16-18x3/4") (4) MAT5 (L) MI75
18 1 Washer - Lock (5/16™) (8) M345 (8) M3i5 :
19 | Pulléy — M1l Motor . 1 (1) M3333G1 | (1) Mh340GL |
20 | Xey. (1/4x1/Ux2-5/8") 1@y M322266" | - (I) M3222G6
21 .| Motor N | " REFER TO SECTION 33 -
22 | Spacer (3IHP MillsOnly) . -~ - ~1'(2) M6I55 | (2) Mb155
23 | Bolt - Hex. Hd. (5/16-18x2") . (%) MATT - (B) MHTT
24 | Wgsher - Flat (5/16™) : By m3o - T . (4) M3WO -
25 Shim Washer .(As Required). ~ M300GL M6300G1
26- Shim Washer ‘(As_Required) 7 M6300G2_| ... MA300G2




SECTION 25-PAGE 65
m _ ) S ‘ , MAY 15, 1969 . _
I MIX M"-l INC. » : REPLACES: A20.220
~ m BLUFFTON, INDIANA, U.S.A.

" * SERVICE INSTRUCTIONS AND PARTS
- 'FOR MIX-MILL OIL LUBRICATED PROPORTIONER - —— -

Spvls am,s/é A3 on/
OIS, T g‘

7 V) ﬁﬁ/@f

-M»ﬂ)
d ]/ 3 @ ) = ‘wz
1, = .
. r @ <@ L7 DL
Scto ISHEES
) FOR LOCATING
o 2L sy
7 a“ 0 f
) -~ )
7 A %Pﬁ?ﬂfﬁ/m ” MN
WL MR anE 2, g A\

: : - oA I, AN O tg)
WA FRCiNG KA/ B, h carrz??z X AT % 7
L DRvE MU zf @ ) S
ON LEFr HANG AT AR T

TECHE ALl ca\rrfz 7//.5 ®

) INSIDE VIEW OF PROPORTIONER %5557 77 e

EEAMVE or/eE 2omy.
o Z Srmsrs

" VIEW OF % AND % SPEED AUGERS

Use only oil recommended by Mix-Mill Inc. because it is safe for livestock. The additives in most lubricating’ oils are
harmful. To substitute oil is dangerous because ‘an oil leak could deve|op whlch would contaminate the ground feed
See reverse of this page for lubricating instructions. :




SECTION 25-PAGE 66

——
L . MAY 151969
- REPLACES: A20.222

~ B MIX-MILL® e |
. BLUFFTON, INDIANA,V'U.S.A. | | ' . | ’. | - Q

INSIDE VIEW OF PROPORTIONER COVER
C . @/@\

e . ol FoITIoN forr A Posirion Forr J—
O ot IETTIAG TS el sErronG :

WHEN TR IR T O Coviear 15
REMOVEDS | 17 15 ApF MECESSIEY
ro FEMoVE ul.s,

I BUIRL SETTING 15 LoSr HESET
FEE ol FBSIropS Arsyvie : i,

 FRONT VIEW OF PROPORTIONER COVER

A\ — . - E—
- T A g ° - N o

(1 % .. Lo

R | %% @?\
ABN TG ScxtEn :
o ,,

7z

i NG
NN

LR rING crionls

-, \
TIONER o1t &V £ MerTH/S. TEmILL wirn/ ol EEECOMABPAmr>

% o/ ;a(ag 3
B x~M1el ® NE., il Al LoVl /S aVERN Worsl DI LEVEL NoLSE,
S GOOLD FOR” ~ 85 ® = I I@nffan s giefmd= S0 LoWEer )

Z T EECOMMEN T Ag
e . AEDL IERHOFORETIONEXE NEATEL 5O REVE ~ TE 1~ o
| COMMUNICATE WiTn FACTOR Y. . . - ) )
NI~ FUArS MINEIENE  Op. (XN AN ENTVS STORCET) NV D SISy r TS
%N gm/:/_ XHTLACE Wi/ XRCOMNENINELS Vi A3 SOON S
255 /. - I NRX Y CISToRT S4y. .




P -
=
=1

MIX-MILL® e

SECTICON 25-PAGE 67
--MAY 15,1969 -

REPLACES: NEW
BLUFFTON, INDIANA, U.S.A, .
REPLACEMENT PARTS
QIL FILLED PROPQORTIONER
1 Ref. : . QUANTITY & PART NO,

No. " Description ' _ I puger .. 6 Auger_

1 Breathér Plug (1/4-18 NP'T'F) - (1) M3720 (1) M3720

2 Bin Bolt Assy. (5/16-18x3/4™) (2) M1833 {2) M1833

3 _ Pipe Plug (/4" NPT) . ; (2) M3i51 (2) M3is1

] Carrier Assy. — Pawl ~ 1 (4) M3755 (6) M3755

5 Cotter Pin - ' (10) M313. {14) M313

6 Spring - Drive Pawl (auger shaft) 1 (8) Mug22 (12) Mig22

7 —Thrust Washer (5/8"x1"xl/8") (4) MOEGGT 6) ME9GY

8 Drive Pawl . (10) M120 .. (14) ™Mi20

9 O Ring - ] (9) M3771 (13) M3771
10 Auger Shaft & Ratchet Assy. : (4) -M3769 (6) M3769
11 Idler Gear Assy. (includes bush:mg) ] (4) MO017 (6) MI017
12 - Retaining Ring B ) : (4)  M253 (6) M253
13 ___Snaft - Worm Wheel - (1) M3669 (1) M3669
14 Worm Wheel - Sub Assy. (3-10 HP) (1) M1113G3 (1) M™Mi113G3

- Worm Wheel - Sub Assy. (2 HP) (1) . M1113G4 (1) '‘M1113G4
15 Thrust Washer (5/8"x1-1/4"x1/8") 1 (1) . M1124 (1):- M1124
16 Set Screw (1/4-20x1/4™) - (12) M336 (16) . M336.
17 Gear Assy. — Welded (main drive) - (1) MIO47GL (1) M].0147G1
18 _Thrust Washer (1"x1-1/2"x1/8") (1) Mi33 (1) Mi33
19 . Worm Wneel Assy. (includes bushing) (1) M5677 (1) MpeTT
20 - Rushing (1"x1-1/8"x1¥) - (1) Mi7 (1) M4y
21 Spring - Drive Pawl (2) M28 (2) M28
22 Thrust Washer (1"Xl—1/2"x1/16") (1) M3422 (1) M3b22
23 Ratchet & Tube Assy. (includes bushing) (1) M7hl (1) M7il
24 Bushing (. o3l"x3/1¥"x3/’-5") (11) M259 (15). M259
25 -0 Ring. - (2) M3757 (2) - M3757
26 Retaining Ring (1) M028 (1) ML028
27 Shaft - Worm (1) M3777 (1) M>996
28 Spring Pin (1) M314 (1) M314
29 Worm (double thread) . 1 (1) Muo1lh (1) - Mio1h
30 ‘Gasket - Bearing (worm sha.f't) (2) . M5795 (2) MBT95
31 ___Bearing Assy. (worm shaft) - - (2) ¥B797 - (2) W77
32 — Screw - Hex. Hd. S.T. (1/4—20x1/2" swage for'm5 (30) M5711 (32) M5711
33 Retainer - Ball Bearing (2) M3648 . {2) ~M3648
34 . Washer ~ Iock (1/4™) ~(4) m3hy (4) ~M34L4 -
35 Nut - Hex. (1/3-20) (I "TM36T () M36T-
36 Washér — Flat (1/2") (1) M356G2 (1) M356G2
37 Washer - Flat (1/2") (2) M356G3 (2) M356G3
38 Bearing - Auger Shaft (5)y M3681 (6) M3681
39 " Drive Assy. - 4th Auger : (1) M3452 (1) M3i52
40 Idler Assy. - 2 speed gear box (includes bushing)}-(1) M2291 (1) M2291
['5} Set Screw (#10-32x1/4") 1 (&) mi738 (6) Mi738 ]
2 Set Collar (5/8"xl"x5/16") (5) M5631 - (6) M5631
43 -~ Auger & Tube Assy. 4) 6 (6) Ms6
4y __Gasket - Bearing (auger shaﬁ:) (12) M375 (18) M375
45 _ Bearing Cap Assy. (4) M9y 6) Mig24
L6 Gasket .~ Gear Box Cover (1) ME920 1) Mo63L |
a7 0 (5) M3735 (7) M3735 '
48 - Cam & Sleeve Assy. (1nc1udes bushing) _ (5) M3683 . . 7) M3683_-
4g _Ball - Steel (5) Mi38G3 (7) M138G3
50 Knob ’ (5) M 7) ML -
51 Washer — Rulon (%)__MB326GL (6) MB326G1
52 (1) N5639 2) M5630

- Oi1 — Texaco Regal "A" (1 gt.)

Printed in USA




| o » . SECTION 25- PAGE 70
- [¥1 ., @ . orpmehie e e e MAYLS, 1969 . -
MIX'M”.I. INC. ST ‘ . 5--'-REPL'ACES:,'_'NEW

. BLUFFTON, INDIANA, U.S.A. REPLACEMENT PARTS | _ : R B _ .
' ‘ PROPORTIONER HOPPER ASSY. - ) O

‘Proportioner
Hopper Cover

\ Magn%t;s on

&

BACK VEW-6 COMPARTMENT . © Printed in U.S.A.




8

— B MIX-MILL® e

BLUFFION, INDIANA, U.S.A.

REPLACEMENT _PARTS

PRCPORTIONER HOPPER ASSY.

SECTION 25-PAGE 72
MAY 15,1969 -
REPLACES : NEW

li COMPARTMENT MILL - Use Model Suffix 1 & 2 Colum when magnets are mounted on mill back. Use Model Suffix 3 & 4

6 COMPARTMENT MIIL - Use Model Suff‘ix 1 Colum for offset 6 corpartment mill., Use Mo‘delSuffix 2 Colum for

Colum 1if magne*'s are on propertioner hopper cover.

for symetrical 6 compartment mill with magnets on proportioner hopper cover.

symetrical 6 compartment mill with megnets on mill back. Use Model Suffix 3 & 4 Colums -

4 COMPARTMENT 6 COMPARTMENT
QUANTITY & PART NUMBER QUANTITY & PART NUMBER

Item Model Suffix | Model Suffix Model Suffix .|Model Suffix | Model Suffix
No. Description 1%2 3& 4 -1 2 384 .

1 Proportioner Body Assy. (1) M6086G1 (1) M6086GL  |i Contact Factory | (1) M7211G1 (1) M7211G1

2 Cover — Prop. Hopper (1) M6107 (1) M7833 Contact Factory | (1) M7205 (1) M7835°

3 Magnet ' - (5).mM112 i - ’ - (4) Mm1i2
~ 4 Magnet Mounting Strap - (L) M7627 - - () M7827 -

5 Magnet Clamp Strap i - (L) m782% - ] - ~(4) M7828

6 Sampling Chute Assy. (1) M7896 (1) M7895° v Contact Factory | (1) M7897 (1) M7897 -

T Trip Rod Assy. (1) MB569GL (1) M856961 (1) -MB8569G2 (1) M8569G2 (1) M8569G2

8 " | Snap-In Bearing . (2) ¥5701 (2) V5701 (2) M5701 (2) 5701 {2) M5701

9 Switch Paddle Assy. (I) M236CGL (B 123601 (8) MP3661 (6) M236G1 {6) M236G1
18 Cover — Switch Box (1) M6159 (1) M6159 (1) M6159 (1) MB159 (1) MA159 -
11 Actuator Assy. (1) #8571 (1) MBST1 (1) MB571 (1) MB571 (1) MB5T71
12 Spring - Actuator (1) 16156 . (1) M6156 (1) Mb156 (1) ME156 - | (1) MA1%6
13 Micro Switch (1) Mi133 (1) MR (1) M3z (1) Mi133 (1) M1133
14 Insulation - Micro Switch . (1) MizL6 (1) whoh6 . (1) Mizh6 (1) MizlG: (1) Wizl
15 Wire Harmess - Belt Guard (1) M6316G1L (1) M6316GL (1) MB316G1L {1) MB316G1L (1) MP316GL"
16 Wire Harmess - Grain Flow (1) ™M6316G2 (1) MG316G2 (1) MB6316G2 (1) MB316G2 (1) MB316G2
17 Cover Latch - (2) 465683 . (2) M6277 . (2) M6683 (2) MR277 (2) MB277 -
18 Proportioner Pulley (1) M3335G1 (1) M3333G1 ~ (1) M3335G1 (T) M3335G1 | (I) M3335G1 -
19 Proportioner Belt (1) M3336GT7 (1) M3336GT (1) M3336G7 (1) M3336GH (1) M3336GT‘
20 Clutch < Safety wWire (1) M134 (1) Mi34 (1) M3 (1) M134 (1) M3h

21 Spring - Proportioner (1) M614E (1) M61LL (1) Me1hh (1) MA14h (1) Mp1EG
22 Disk Assy. (1) Mp139 (1) MP139 (1) M139 ~ (1) MB139 (1) Mb139
23 Divider Assy. - (2) M7842 - - (2) M7842
2l Seal Retalner = (1) M7201GL = (1) M720101 (1) M7201GL
25 Seal Retalner - (1) M7201G2 - (1) M7201G2 (1) M7201G2
26 1 Neoprene Seal - (1) M8439 - (1) M8439 (1) MB439
27 Retaining Strap - (1) M8Luo - (1) mMBhho (3) MBh4o
28 Adhesive Tape MUR6S MiU265 Mi265 Mi265 MH265
29 Adapter Plate - — ~ (1) M7197 (1) M7197
30. Grain Deflector = - - e (1) M7830G1
31 Grain Deflector . _ - - (1) Me838 - (1) M7830G2
32 Deflector Retainer - - - - (2) M7860
33 Brace — Adapter Plate - - - - (1) M8542G1
34 Brace — Adapter Plate - - - (1) MB5U2G2
35 Screw — Hex. Hd. S.T. (#6-32x1") (2) M373G2 (2) M373G2 (2) M373G2 (2) M373G2 (2) M37362
36 Screw — Hex. Hd. S.T. (#8-32x1/4™) (2) M3UT71G1 (2) M3UTIGL (2) MINTIGL (2) M3UTIGT (2) M3471G1
37 Screw - Hex, H4, S.T. (#8-32x1/2") - (8) M3LTIG2 (4) M3u71G2 | (8) M3471G2
38 Screw - Hex. Hd. S.T. (#8-32x3/4™) (1) M3U471G3 (1) M3471G3 (1) M3u71c;3 (1) M3471G3 (1) M3471G3
39 Set Screw (#10-24x1/4") (1) M4738 (1) M4738 (1) Mi738 (1) M4738 | . (1) MiT38
40 Screw - Hex. Hd. (1/8-20x3/8™M) - (8) M2410 - (8) M2410-
iy Screw - Hex. Hd. S.T. (1/4-20x1/2™) | (4) M327 .' - (“)~M3_27 = =
12 Screw -~ Hex, Hd. (1/8-20x1™ - (8) MI643G2 = - (8) M161I3G2 |
43 Bolt - Hex. Hd. (1/4-20x1-1/4") (1) M6U10 (1) M6410 (1) mM6410 (1) M6l10 (1) M6410
0] Screw — Hex. Hd. S.T. (5/16-18x1/2™)| () M328 (2) M328 (1) M328 —(2) M328 6) M328
I5 Serew - Hex. Hd. S.T. (5/16-18x3/4") - (2) M4TS - (2) M4TS 2) MUT5
16 Nut_— Hex. (#8-32) : ~ (1) M348 (1) M348 (1) M348 1 M_31!8 - (1) _M318
07 Nut - Hex. (1/1-20) () M367 () M36T (4) M367 ll 67 (H) M367
18 Nut ~ Hex. (5/16-18) = (2) MUT9 - M479 2) MUT9
Iig Washer - Flat' (#6) (2) Mi28Y (2) Mio8Y (2) Mi28h 2) I8 2) ME285
50 Washer — Flat (#8) (2) Mol (2) MA10% (2) Mi0§ - 2) Miioh 2) Mi10%
51 | Washer - Flat (1/4%) (1) M339 - (4) M339 ' -

|52 Washer - Iock (#8) . - (4) Mis24 1) Ml5214 (4) Mi524

53 Washer - Iock (1/4%) (8) M34b {(12) M344 (8) NBM& (4) M344 (12))&5['}4
54 Washer - Iock (5/16") () M385 () M345 (6) M315 (10)

* Printed in U.3.A,

(6) M345




-

SECTION 25~ PAGE 75

R MAY 15,1969 . -

EM'IX#MILL®|NC. - REPL.ACES:“‘.NEW

BLUFFTON, INDIANA, U.S.A. ) ' :
REPLACEMENT PARTS

Mmi ACK ASSY,

-Conpleté Mill Back Assy. . Complete Mill Back Assy:

NOTE ~ Usé left hand view and model suffix 1 & 2,Colurm if rraghets are ‘mounted on
mill back, use right hand view and model suffix 3 & 4 Colum if magnets are
on.proportioher hopper cover. ’

QUANTTTY AND PART NUMBER -
Ttem v o . Model Suffix . Mode] Suffix,
No. . Description ~ ~ 1&2 ) 3&l
1 Mill Back Assy. — Complete . M6303G1 M7903G1
2| Back Assy. - welded T mMe093 (1) - my904
3 Wear Plate - Back : - ’ (1) M6102 —_ (1) _Me102
-4 Bracket - Valve Handle Toggle (2) M629% ] (2) Mb29h
5 Spring - Valve Handle Toggle . - (2) M6293" (2) "M6293
6 Magnet Door Assy. . ] (1) .M6104 ] . -
7 T . - - 1 (2) M1 1 —
8 Deflector — Alumdnum — (1) _M6101 - i -
9 -] Bracket Assy. - Hinge Pin g - (2) M64ko . ; -
10 .| Retainer — Cross Bolt -~ . . (2) Mb6289 -
11 - | Cross Bolt Assy. . - ) . (2) M6290 : -
12 Split Tube L : 1 (2) mM6230 (2) M6230
13 1 Screw — Hex. Hd. .S.T. (1/4-20x1/2") . L . 1 (6) mM327 (2) M327
14 Screw — Hex. Hd. S.T. (5/16-18x1/2™M) (4) M328 (4) M328
15 Bolt — Hex., Hd. (5/16-18x1") - (2) Mmio7 - _(2) Mhio7
16 | Washer - Flat (1/4") . B Iy M339 (4) M339
17 Washer - Lock (1/4") ) m3hh ] . -
18 Washer - Flat (5/16")_ . : . (6) _M30 (6) M3L0
- 19

Washer - Tock (5/16") ' : T T(6) mis —(6) - M3U5

Printed in U.S.A.




= MIX-MILL e

-BLUEETON, INDIANA, US.A e e

 REPLACEMENT PARTS
BELT GUARD ASSY.

e SECTION 25- PAGE 77

MAY [5, 1969
REPLACES: NEW

| 12 21
HOL i
0
‘
S
\®/C'oirp1ete Belt Guard Assy.
Note - Components are identical for all model suffix numbers.
Item ‘ Qty. - Part
" No. Description Used Number
Belt Guard & Idler Pulley Assy. (4 comp. % o
. offset 6 comp.) M6307G1.
1 1"Belt Guard & ldler Pulley Assy. (symetrical '
6 _comp.) : : M6307G2
5 | Welded Assy. (4 comp. & offset 6 conp. ) ' (1) M6125
Welded Assy. (symetrical 6 comp.) . (1). mM7212
3 | Cover Assy. . - (1), M63Q5
4 | Strap - Belt Guard .Anchor (1) ] M5636
5 | Micro Switch Assy. (1) | Me1H2
-6 Liner - Armite (1) “M6143
7 | Idler Pulley (2) M3334G2
8 Cable Clamp (1) | M267
9 | Screw — Hex.Hd. S.T. (#6-32x1™) (2) M373G2
10 | Screw - Hex.Hd. S.T. (#8-32x1/0") - ~(3) | M3ET1GL
11 Screw - Rd. Hd. (#10-24x3/8") . (1) M330G1.
12 Screw —Hex. Hd. S.T. (1/4-20x1/2") (1)~ M327 .
13 Screw - Hex. Hd. S.T. (1/5-20x3/4™) (1) Mi27
14 Screw - Hex. Hd. (3/8-16x1-1/4") (2) M335G3
15 | Thumb Screw (1/4=20) {1) M317 -
16 Nut - Huglock (#10-24) (1) M351
17 Nut - Hex. (3/8-16) (1) - M357
18 Nut - Wing (3/8-16) (1) M320 .
19 .| Washer — Flat (#6) (2) | ME2BE
20 | Washer = Flat (1/4') 2) M339
21 | Washer — Iock (1/4™) (2 M344-
22 | Washer - Flat (3/8") (10) M3ul
23 Washer - Flat (3/8") (Special) (2) Mi568
24 Washer:—~ lLock (3/8") (2) M346

Printed in U.S.A.




- e _ : SECTION 25 - PAGE 80
m : | ° . : | MAY 15,1969
' MIX-MILL e - a = e RRAGRIREW . e
BLUFFTON, INDIANA, U S.A. - : REPLACEMENT PARTS o o -

AUGER CORNER -

/ - . ’
Lo
NS

AUGER CORNER WITH HINGED SWITCH

@DOO- . ,- 0, -G ©96), -6 @ B
o\ \@o , /@ -

| le®

AUGER CORNER WITH FIXED SWITCH - ‘
MODEL ‘SUFFIX 2364 womPn ~ABAMED  TNDIIE




MIX-MILL e

Section 25 - Page 82
March 1, 1973

) m BLUFFTON, INDIANA, U.S.A. Replaces: May 15, 1969
- REPLACEMENT PARTS
AUGER RNER
) QUANTITY AND PART NUMBER .
Item Model Suffix . Model Suffix Model Suffix
No. Description : N 2%&3 4
1 Auger Comer - complete - - . M5287G6
2 Auger Corner - Welded (1) M6286G1 (1) Mra19 (1) Mohiugl
3 Tube & Plate Assy. Not Used (1) M3037 (1) 3037
] Tube & Plate Assy. Not Useg . (1) M7232 (1Y M7232
5 Idler Bracket (1) M6311 (1) M7227G1 - (1) M722781
6 Idler Bracket (1) M6312 (1) M7227G2 (1) M7221G2
1 Belt Guard : ~ (1) M6310° _{1) M7228 (1) M7223
8 Junction Box Assy. (1) M6T716 Not Used Not -Used
9 Cover ~ Switch Box (1) Me711 (1) M7225 Not Used
10 .Pivot Rod ] (1) M6708 Not Used . Not Used
11 Switch Latch & Spacer Assv (1) M6721 Not Used ~ Not Used
12 “Clip ] . (1) M6812 Not Used Not Used
13 Actuator Rod - Not Used. | (1) WM7224 Not Used
14 Relief Cover Not Used 1 (1) M7226 “Not Used
15 Micro Switch (1) M3z (1) M1133 Not Used
16 Insulation - Switch (1) Mh2he (1) Mu2Lo Not Used
17 Switch Bracket - (1) Me7OM ‘Not _Used Not Used
18 Bearing Assy. (2) M2290 - (2) M2230 {(2) M2290
19- Spring (1) “Mb71T7 (1)  M7233 _Not Used
20 Support Clamp Assy. (1) - M6380 (1) w7438 (3) M7438
21 Base — Support (1) M6924 (1) myhly - L (L) M7h41
22 "Half Clamp __Not Used - (1) M2159 - {Z) M2159
) 23 | Clamp Ring _(3) M3229G2. 1 " (3) M3229G2 (37 M3229G2
2L Snap-In Blank (1) Mo61 . (1) M061 - . __Not Used
25 Clean Out Door . - Not Used Not Used (1) M9713
26 Gasket ~ Clean Out Door " Not Used B Not Used (1) MoT71l
27 Cog, Belt (1) ™m3344G2 (1) M3344G2 (1) M™M3344G2
28 Idler Pulley (2) M3334G3 (2) ™M333463 | (2) M333LG3
29 Sheave - 4" 0.D. (1) M3303G3 - Not Used Not Used
30 Sheave ~ 5" 0.D. . (1) M3303G4 " (1) M3303Gh (1) M3303GH4
31 Sheave - 4" x 8" Step (1) M632h4G1 (1) M632hG1 (1) M6324G1
.32 Sheave - Variable Pitch (1) M6339G1 (1) M6339G1 (1) M6339G1
33 Belt (1) M3337GS (1) M3337G9 (1) M3337G9
34 Key - (2) M3222G61 (2) M3222G1 . (2) - M3222Gl
35 Motor Mountir;g Rod (2)  MisB (2) MisE. (2) Mi58
36 Motor Mounting Plate (1) . M55 (1) Miss (1) Mis5
37 Belt Tightener Not Used (2) My862 (2) M73862
38 Screw - Hex. Hd. S.T. (#6—32xl") : (2) M373G2 . (2) M373G2 Not Used
39 Screw - Hex. Hd. S.T. (#8-32x1/4") (4). M3471GL (2) M3UT1G1 - Not Used
40 Screw - Hex, Hd, S.T. (#8-32x3/4") ~__Not Used (1) M3LUTiG3 Not Used
51 Screw — Hex. Hd. S.T. (1/8-20x1/2") (R)_M327 (2) _Mm327 (2) M327
42 Bolt- Wing (1/4-20 x3/0M) -~ . Not Used Not Used (2) )g? 740 .
43 Set Screw (5/16-18x3/8") i (2) M4Th (2). Mi7h (2) M7 )
[ “Serew — Hex. Hd. S.T. (5/16-18x1/2") Not Used §2; M328 (2) M328
45 Screw — Hex. Hd. S.T. (5/16-18x3/4") (i MA75 12)  MAT5 (12) MET7S
46 Bolt - Carriage (5/16-18x3/4") - ) M5538G1 (4) M538GL (I M5538G1
b7 Bolt - Hex. Hd, (5/16-18x1") (2) MU4OT . (2) MIO7 .~ (2) MuoT .
48 Bolt -~ Hex. Hd.- (5/16-18x1-3/4") (4) -M2723 (3) M2723 (3) M2723
49 Bolt -~ Hex. Hd. (3/8-16x1-1/2") . (2)  M335G3 Not Used Not Used
50 Nut - Hex, (#10-24) Not Used (2) Mhi211. 3 Not Used
51 Nut - Hex. (5/16-18) (10) MAT9 (9) Mi79 ~(9) MA79”
52 Nut - Hex. (3/B-16) Not Used. (2) M37 . - (2) M3BT
53 Nut - Jam (3/8-16) (2) Mi209 Not Used _ Not Used
sl ‘Washer - Flat (#6) {2)__M428Y (2)__M528h Not Used
55 Washer - Flat (#8) (4) Mulol (7) Miloh Not Used
56 Washer - Flat (1/4") - ~{5).. M339 . Not Used Not Used
57 | Washer - Flat (5/16") (10) M340 8) Mz3i40 (8) - M340
58 Washer - Flat (3/8") . (10) - M341 - (10) M341 (10) M3k
59 Washer - Special (3/8") (2) M4S68 (4) MiUSE8. (&)  Mu568
60 Washer - Iock (1/4") (1) M3hh - (2) M3af (2) M3Lh
61 | Washer - Lock (5/16™M) ahy w305 (21) m345 (21). M35
62 Washer - Lock (3/8™) Not Used (2) M3le (2) M3i6
63 Cotter Pin (3/32" x 1/2") (3) M313 Not Used Not Used |
64 Gage — Pulley locating (1) Mb6727 (1) M6727 ) M6727 ]

Printed 4n 1T Q A




P -
=1
=]

MIX-MILL® e,

BLUFFTON, INDIANA, U.S.A.

SWITCH MOUNTING DETAIL

~

NOIE ~ Components are identical for all Model Suffix Numbers.

REPLACEMENT_PARTS
GROUND LEVEL HOPPER

SECTION 25 -PAGE 85
MAY [5, 1969
REPLACES : NEW

Item Qty.- Part
No. - Description Used . Nurber

1 Control Hopper - (1) M6110G1

? Leg Assy. — Right Hamd [&8) M6120G]

3 | Ieg Assy. - left Hand _ (1) M6120G2 | ~ .

| " Cover -.Parie]l Support 1) ~M6134
5 Plate ~ Shut Off (5 M6211

6 1 Adjustable Deflector (uy M6118

7 Baffle - Control Hopper ) ] Mme119

8- | Insulation - Switch [()) - Mi2h6

9 Micro Switch . 1) M1133
10 Paddle Assy. - [()) ME242
11 Actuator - Switch (h) M42L5
12 Support Rod - Horizontal (3) M2985G2
13 Clamp Assy. < (6). Mi239G1
14 | Support Rod — Vertical [)) ML141GL
15 Clamp.Assy. = ° (4) MU4BGL
16 Snap-In Blank (€3] MLOB1
17 Serew - Hex. Hd. (#6-32x1" S.T.) (8) M373G2
18 Screw - Hex. Hd, (#B8-32x1/2" S.T.) (8) M3471G2
19 Screw - Hex. Hd. (#8-32x3/4" S.T.) () M3471G3
20 - | Screw - Hex. Hd. (1/B=20x1/2") . - (4) M3i7~
21 Screw ~ Hex. Hd. (1/4-20x1/2" S.T.)) 6] $27 -
22 Set Screw (5/16-18x3/8") . 1y | T4
23 Washer — Flat (#6) ' (8) MO28h
24 - | Washer - Flat (#8) (8) Mi10k
25 Washer -~ Flat (3/16") (I M338

26 | Washer - Flat (1/4') () M339
27 Washer ~ Lock (1/4") (14) | M358

O




1

\wh\\\n\. .m.uw%\m ‘ogz assns/

RS — SRS - AR 0L AdOD

' NMops s
ADBNNOD SQEIT

ONISnON IINFL

v RZpDD ) 5% 2 = p-€-2~/
i MIONAN - BRIMVEG vy wwineny : .
QPANIAD - XX/ FtirteiZo B N L5 T * | STINY=A 70 SIS LNINOLINDD F6 MIIA
. § T P T v | o] il s L VD3
N‘ — i ’ WMt * M
§N 7 AR NMVHQ VO Reevwavnad TLVH IYRIDEG N N ¢ - B
. Y5 "YNYIONI ‘NOLIAnTe onsow ey . SIONIs " FIDA> 0P
s "ONI “TTIA-XIN . SAONVURTOL AOED - AAAANS XIMOAL

A NoLow I

!
i
i

NOLON NIFONE I QZaokﬂ

‘ZPACININ, S| MIAMRL oA/

Ak.“y\ 7N

i oL QNnox®

Pt

\\hk\\sm .rDm sjlber-w

"SUN & -0 MIWIL 204D W
SAH 2-0 MIWU. 1DLDW

I ARGy AT = el
mmw m_on WAV EZA W L | i
QAlvadn § SeenAdle | S, !

T3 2o OGS 13 | 20s

a0 gacav 5 daspza| { lon -y
3 wa AUODIRY NOISIARY prand Bave N
I
|

198822

(=]
P
@D 8.,  STNImNIL BSHL oL QAPLOSNNGD .
Wummw DR ASN HALIME 54T NIYAD 1990 mt 2 Leew (2pLoww azsL annoyp)
4 2=S YOI TYNINYZL 28ED- A\ i.\w.& R LN H2LIMS LALS 132100,
- ..YWG 2
mM WMW I ) Li-p N—l;\n. /
S ey 27, 9 :
Aa 23 SIHILIMS 2 .
ALDRLES e @O e - M3I3ADOS ‘ «/lh-s:ﬁhl
oL S/ [~] W eee e e ANAOAD — —
& = z . —~
_ L1-Qp 18 2igH §L 23)
s 1= L0120 DA e ©
— 2
n e - 11019 ad o1 ——1 adiddd
L P e  Joos
[Pl | T almea | Gagrer o5 -0)
M Z d1-Fp AW L (40 L F0s) _M@Rllkr!\uumx M'NM.M\HN,R\
‘H 1Ol R L @y sis 300} "
A DMj‘ T DAL m\bN\;\
<l L2~ 78,7 (aN g0 12-Fn A8 20 (aH L Bad)
& f U va. _ Lh.m\t V«nX&.!quﬂV dz-ot A9 21 (a1 545 203)
+
I = =7
—HdOwm ”y
a Xm o ) . - A2ty ad 2z
“ pritnad E MWV UNIVS "
(W) 2 >
NEP.A. e e ,
oin / A, 5
s . . i 22
WYHS , . .u.\‘&mhl.lhl.m.!‘
=N AYIZN 192D - ¥y a3 22
L~
2=z (4H 2L) Av122 (99629 W
mmAVHA (dH 8) Aeoma 66291
: Dn5, N (=He) Aoz Gpwms:\
oM
: ‘A7NO HHE NO .QSok SIHL
/| L NOILIINNOD LAN 3NIM
Jw\,\\nm \rwa\ 12/1X0Y 2222 W . A\
CPINGAL AIONIH - .

' SR
. s_ h\ )

i o

i . L

3

FERTET—




TN

m:N\\“U S szl - .il.l\.u — TOL A4S " - . " - TRy Q.Wk)xv&
§ | wiEnnN sHimvNG 2ava wrneny . / T . ) . ’ B
N. NIKILS 77 T2 Gy AW Fg SR - . — . T
o . . TS IINEL AT SIS LN o5 T8 k
ﬁwl \s.\( V\.N“Q\ “Z \\( I k. T TVHOLAIVML . = MhN + NOdOS JO MIIA ’ )
| LR M o o) e | L e WeINtE Y .
“\N\NN\\»- Nmvua F1vIe ) ' —_ -, ...<r vmoag . . . M
V'S’ 'YNVIAN! ‘NOLLing " tanion ev: TN ANY 17/ X1y D220 - ’
"ONI “TUW-XIN , sxsNvEIOL . - o . J
. FESEHA FIDNIS .
SSHHt  ITONIS A 0ED - FIUD o ‘noew N ) :
QISn A/ NOLOIN - © T AVdedns MIMoof . } . :
i ' ) ' : AD3 Vo2 SarIT WIS AOK IINKL . . -
N : BIACININ S Salors 7N . oL annoio . : T i
22y, MIAWNNL A1 STYNINNIL . N / i N . (sugposr " o5-0) . . (doLow I72m) .
< oy | DEIHL OL QILIINNOD S8 / \ o\pn =\ / \ AHELLTHN P L NS A OUIMS _LALS Irerw
TERS RSN H2LIMS 22457 NISND L - st ¥ - ; \ \l (x ,
PREIVE . : M ACES [ R EZ7TRNA- T . OLOW AI9d QNIOMD
N oo X DCTA WNINLIL 28ED I ./ e B . : . HAUIMS LALS 1527 1/
m%..» W 5% . : )/ d T 73..9_ \ . 7 ’ ke
Qv : - : : 3 == -
Hugs . ke w " 5 v e o / / ]
Ha82 T * Y Ao ; :
nass SIHr2LIMG T g T jHZ W a3 22 — - \ |
fm%mm @eeeceovereo . !
iiiH o lgecegvecccce o . |
I S S i . @ b
40+ M 'AF Fmr : ] !
() Avima ivgezow T LGRS \\\ S E— LS e ey
mkx\h.v A3 6629 v Lvﬁcnu‘m_xx_:wﬂﬂ,\ Fd - Ot A0 - Ll A_._.an\%\!-.n.. (4 B 2y _k .
m_ﬁ,_ (€D AWIPX 19¢6D ty— | JFor meie 10ty 718,01 o R EEG) e .,E\nﬂwwwm 2 Yo L2 o 22,
O LRI | e ﬁ I g awnoad
=< HIN.A 120ty a1 5 - ~ b pase- |- Gn%.. ..
=T " SN Y Frii i d e I S | (sxatow xsoos ©nrvNat)
U5 | | Op 2.7 (e %&ﬂ@. & . e : — HAUIMS LS Ip2I W
e R 7578 A N—Es R _
Aarbd > . &S . 1231y -
Ly O ) < .
I XD R X A2-Ppdd 22
9 MW % s , A2-Hp @3 22
wn ) s . i
Zi-J7 : SR | £ Yzt
=>T A N, T .
=g — << o 1 1
ey Al -pe az,22 - - :
| \ \ AING UNE NO Lnrodt Simg . TR e xsara eet v
o on ) / . L& NOILIZINMNOD LNIN FXIM : IALS FNIWNZL 10 W | °
Ziz=z — : o . :
ajo L
. DnrD: ‘p 2,
. o .
O U2lp i,
Y P SpVyey PP ¥

e | 2o W g D, S . /
. % SPHILIMS LSda EI1E! W/~

7NV ARONIH 208822 W

SPHOLIMS OMINN EEII W

‘PSYHA FIONIS “NOLT C AINO NMoOS
NOILIOINNOD NOLOW MPIONY ONIIZUL b,

R ATV LTI,
LI WS RTIT W,

g =
) 1 9% )
J2| AN NBUJ.\” (4 Mﬂﬂ.

4

7

N T L. aod ASFIARY

02 A RAAV 3 APSIART

“¥5{ we| AOTIY HOIRI AN ava




%\.V\wlw R MQ|\D\\ . !ilulrlnlﬂww!s‘ri L " "
l-n!...!..!!.n k Cwvwneny | ‘IHIW ) n '3
umm?uw um%:\\ TIVES pe TR O e - W 40 sPa1e 1rered =
TVNOLLIVILE
L2
| las WIS e J.:,l Ty
“V'§'N 'VNVIONI ‘NOLiINTE taLion ev )
ONIGTIIN-XIW Snwet] JeLow DS IINBT ol SCVIT
OfAL ANK 9/ HIXIUNI
. SaAvE Jolon TN s
IV 379rvs (AN osz cmsn M L Spsnoy 3 : 4
4 FoLoW daYY AZZS ArPOIO e, L U APBD  (sapes 05-0) o
w33 asronsy s ADANoc A AN Ao = thu\m.?\ Cap S0 TIML 29L9W
Gl swwaaL 33HL Gl AZLTINNGD \ e A SAH 20 FIWLL IDLIW
P.bus 3E AN HILIMS 93037 Niva© 7 Bt Lezw . )
Q==Y C . roes _ : @aLow TUw) (FoL0v AzRs appaay)
mmm% Yog WMIINZL Nnmo?f/ | 7Pl 72,0 tﬁ?ﬂk&kﬂ\“&\\tw [ H2UMS dads 121
mﬂmw 10314 . 1 i 1 7 1 —
ASES /mw:‘\ €7 27 17 L1-9l O30
AT /
eeeeReRo@ o0 Piaviad [2¥eaas
£282929299 i SN
_ _ t L1-0lp 3R 21 N
[
(Wi Li-olp a3 00 =
1y W
2 J— e _— maz>s
=Z pidh E 1T —Jt "  arvoar
< ME 41-01 WL T— w mom =~ 12-ply F9.0/—
OlOn _. 3 ~— _ DdWd LLZW .
O3 _ p =2-0/p 773 21
A mHAhN =[2-We ﬁn..NNL i
Slxa 3 |
Sk , !
m il A34tp a2 43 ¥y 0 22— ;
m_Wr._nﬁv <L2-Hp O3 0%
S
T._IS /
L_YPU ;
o :
=
gzo |
mnu3 SAv32 2i064v
.
4.0\,(\ A2V 11X D929/ :
i
1
/ i
‘ ;
TINVE QIIIN SOCR2IN |
ARIvaO T dusirea] T] 2o
N Md TUOIIW NOISIANE pust wive




el TN

i .
Ld
vssouoves
_N-lmﬁ —_— — e -
o (LT : ¥Teos et JL<I. TYntose

‘V'SN 'VNYIAN] 'NOLidn e (oatom wv

"ONI gTTIN-XIN SIONVUFIOL

‘PEYHA FTOIVIE . AOE2 DS A1

BEWpd BRIHL FIOA> 0O

NOS2 AUdPS ISMAL

oLow SN ST DAl 29 Lo

28lov 29 QDI aANIS
: 7 . -
8 cmpoma 51 N A BTN, ONISNOH 73 povid 220 AINU 17 LIW
: ’ : arnez . .
rrﬁm W 2 & Izdnc 21 STYIVWARL e edor :SV “ MS. g . . .
<5 3 IS @ ARLPINNNO> 2d ~ ., . == =dviL (Sdtvw o< -0) o (Fatop TN )
v Y AYW HDLIMS T3A37 Myab : M A Lezw uw»\rw\mw_\\ PoUMF Lads P2/ .
23288 N0G TWNNIARL 20E€0W ~NOEZ |- \ (Gatoyw a4 arneas)
Qryd \ : [~ Hadips ddas [$21W
uray 1 T : / 7
SR Z B €7 27 /7 LA : I /
2 LI Hlo I
SINDLIMS 414\ L | : / L2 T \ : ’
i eeeoeecoeeee0 0 i ?M\
o am 9992299292902 90 Mazzs | T
=] - - Q\(\»QUW."ACV
L TT Ny 117 a2
—wRL 420l 22.L oo ..v..: .
’ N ~0lp L
) P e T 0! TrTel
= SAVI32 2006 | . o
: -0l 001 KL
b AR 190629 Qg e > -0 7L -
Sy 7 N e e
<5 pag L2-0lp 22,51- - NS T - i (Gratow 22o0v 9T
m..m mn._H J 35 : L2-0 9 2] _H2UMS dads 210
Dl rt
|28 T 12-Hy OTGI—
A M W._._N T 22- Y OF, 91+
. ILRO Y@ Livadd - 12-Wp Nﬂ:QL .
7 Whstny | a2
od g late L “
N...Arr_ L e e o e e o —— ﬁ ; .
< 0> L[ 291y ot 22— S
oL S — PPV .
L_ ZO A L1-hle Q122 T \ ;
279 v ! N
<JOMI
o DA ASGLS LLIW
O IS VML L
13 /, 2 € »
AZVIXOw Dz \ﬂ ‘ﬂ 4 *
L2-9tp Q2D e 02,9

I3/ AR 39 nnm&.r\ \

SIHUINS 1Sdd TISIWN—

\ 42+ ¥1n 09 FE

ARV a0 P Adsinag]

: AMOORN NOisaBN

i8] Nive

A2y XS

‘BOVHL JTVNE P OS2 ATINC MopS

SIHAUIMS oAotpv mntwﬁw
: [Ne/L23/NNe> Zotow 239w YNITIE 4,




SECTION 25-PAGE 138
DATE. MAY 15,1969

PANEL WIRING DIAGRAM
GRAVITY TYPE MIXER-GRINDER

3,5 AND 73 HP SINGLE PHASE

REPLACES: A30.510

NOLOW NIONY TIFS ANNOND

Reos )

O P

S/ NAIAISAL 41 SIYNIIWAIL

FIESIHL OL QATLOINNOD

L2INND  SawIr
\ Loty .

“ersi #

ENG.DWG.: C6422

" DNISHION  IINSL

oL annoa®,

. /, BAvL LLZW

(MoLow @254 QNnoAD) -

HIOLIMS LadS [$2

. C2pP2. 5782/ - vlllml o 1ac WS M QILNIdL
3 MARNAN SHIMYEG Biva WVITeNY - . !
_ (= 2ANED uﬂﬂu ALIZY Fl A7 75T = ~ PIN o S>3d/Ss P N Ot '

B \\X\ = N\\m\\:N /e g 7 m\\ ™ TYHOILIYEL ,

u [ >N¢-> — —— s ¥ . »

“_ %ﬁ 28 Navua vos L T “vwisva __ !

i '¥'8'N 'YNVIANI 'NOLdInTd (anion sv. ! S7ON/S

“ONI "TTIW-XIW sxsnvaRoL | TSeHL

- i SIVIAD 0D '"NOER ﬂm: wiv O5-0) :
i ' AVatatln S X9t~ M\x : S ie . ’ :
| PSYKA TIONIS " ANOER ‘2ISn A/ NMops <y LIGEW ¢

‘SUW G -0 MIWILLRYLD W
\l ‘SAUH 2-0 MIWIL IDLDPW

L2-0hn j:v.:_:&

APy MIF L i B IW) L2~ Wy 29 Ol
Li-glp WL (HSIE Fed)

12-Q¢ X782 (4§ dog)

AL LLZWN

annoxw

L2800 9,21 (40 3 )
Lz-Glp AR 31 (2K 248 3¥)

C.SA. APPROVED

27 Al
== = L2 pp L 22
dH% v
~=l5 e
’\ Tat‘\xst.n [..lk?l‘&%&hd
‘.: !a&k -
| Y \ | \ /
\
. . / \ + A2-Wp 82, 22
AYT774 1D L62D Z.\
SXAMNIYIAR L/ndald SoSh W
(dH §L) Avazz /99629 v
(LM 8D A¥734. 6629 W
(HHE) AY724 194622 W .
)
_ /
TATINO _ltm NO UN/Oat -
S/HL LY NOILIINNOD UAN MM PINGL TAIDNIH €9 8822 W
TINUA AXNY 12/ XY D02D W

FD%s 3 PAIvly 7 QAT

0\"_ =L

T oUW SV RECHE W

AL G [ W= L=

Chyn

YT TRl
TR E LI e
jerdaos LxIv whww,-\_‘w_ !

%)
=
2
K led

e
=

211/

QNODIW NOIBIASY

Peas]

3ave

! W
3G AYIN HILIMSE F5457 NEAD (soLom 27000) o o
MDOTE TYNIWAIL Z8EP LN~ el AWy IO \ HAULIMS LS TH2/ Z\ , -
: .:‘.A..&h\ 27 » i ! \ L i-yin 3 5"
SaHDLIMS ﬁ‘.# P e Pl e \S\Wkuw [ ¥ =y \
Ad P2y . annoxs |
o ceccccgececo —~| 5
' _ _ { ' _v\\ 2100 e, 30 (aH $La00) :
[ Zo¥ pazdd " 1-0ly X2 (S 4 Yar):
AO-CBy AT G (dH §i 30F) : A2-Hp2?
AC-Olp OF 8 Up Sis 3, /-0ty 0,0/,
e 2 P o~ MXDS .




LB ca wnrwa ] wwon. —

LAYR “TYRONe
.. 'V'8'N 'VNVIAGNI 'NOLJJNia {Saion av.
SEONYEIIOL

"ONI “THWXIN .

SECTION 25 - PAGE: 140
DATE:. MAY 15,1969

PANEL WIRING DIAGRAM
— GROUND LEVEL MIXER

"PSyHA FTONIS Ao D AISNH
A7 NOLOW MNIDY AI524 ANNCXY -

" g FAomwIN S

AIANNL Al SIYNIINAAL.

SSYHed ITONIS
SIOAD 0® ''roER
sﬂvll\wh. XIAOA

L LDINNCS sAvIT?
Yolot 4.5\,\\ '

-GRINDER

IINbed, ABV 1K DDDD I

EWV/SNON IINbL

. Ol ANNOXAD

T SHHG-O XJNIL POLFL
SAN 2-0 NFWIL IDLOW

SNIHHINL
LINJAID S0S b It

o
2 WAV Eezd

BGLLC IR i
i I T e P T o

SN ATV y ADZ D

£ Ny HY
Q
.f"‘j'.‘.i‘.’q :
+ ol &Y

VO MOISIAXY ive

ESNILIMS OUDIIN mm\\}\.y

o~ . .
5§ PSIHL. 0L AIUIINNOD 38 o : (doLotw 7 uw)
g S AN HILIMS IFAFT? Vi AD Is \ (Smyppsr o5-0 CHO4IMS Lads 1b&/ v -
< :  Xsswpp LIGE, )
Q . : e : XDLOIN QAITA ANNOND)
HO07E IYNIWNNIL ZEED JLL LLB W
g2 \ S cezwyg : [ H#OLIMS LAdS 192/ W
= ‘Wa ! ¥
g¥ IR ! I Prol ki \ \ h )
& tN.. L.O./TLN . _ . \_v \\h wom—— v — Ai-pl g t5
4 sl SV - ]
. : : L 12+ 9t a3, 22
hmw.wwuwmmﬁl ceeeceoeodeoe . z -
oL S\ £eec9¢0922ee09 e - .
| I g T T .
. = © : AP IS
! Lot A ow (% W ) . . : .
. do-oty, .uuvﬂ Itu.—.-.n ) g 2-9ipan Y .
(W} Al §L)  Aviad Gnn.uq w pi S ) - .
2 Nz YA T e kol 22 Rgte ;L3 P a9
A (aH €] Avaax Ghnks‘n/ d S ere ot ay.22 . -
AV 13y 12-Fp I 9 (aH §LIO9) : 5T A — X
W Iotezom »»-Eﬂ R TOTE 3TV N N !D&WMWW . 12 .2\ uN T .
. e 7+ Ol OF Y- -
L /w 43 N Ahkﬁn?\ IOy ON/TUL)N\_ -
.| = : " HOLIMS (dS 1621 W
L2-Wp 2 B
O .
Z ) A2 0 9!
[T A . Mmh.w_n L) - S B A2 Vg 22 22
o e T 1= — 13- Weat 22
T3 oy pagt |- | 1
[a e o =t - beetspieiaz 22—
.IrlDl . garea JLIA b3 pwo gy w3 : . :
M~ a D .h.tﬁiwmmmms - ] N
m < q - ~—Li-¥p a3,z / -
) —12-Ply 9 22
< < L t2-ppaz2z .
5;5. NINIYIN MIEIS LN
00 -t NLS PYNINAIL 1L W .
G ' / A2 ¥ip Q.7 R
- 22-wp 23,81
SINAUIMS LSdasles t.\ L2l va
DINYL. AIONIH pORS2DW
3 s A2-pip a2 .05 -
\ L2-p/p aZ 0%
v L2-¥ e 22 ST
A2 Wp 1O SE

C IESHHaL IIDNIS ACR T " AINO NMOKNS
NOLLITRNGS MAULOW X300y ONITUL $,




“\ N.ﬁ .U ] “‘\m\“w w] FN4 ONE A 'd ‘Ol A400 .
R— | . N O [y (o e e g e :
[€E2F ) kh&tt bR PE g0l - o ’ ) |
] Teaad e . S !
V'S 'YNYIONI ‘NOLd4dne oo e .,‘
ONI “TTIN-XIW ikl BT PSNININ 01 SA¥TT :

OML ANY FONEHIAILNI :
SQ¥ITNNoLow 7N )

SSHHA FTONIS ‘NOET ‘@FSn A7  ONISHON TINEL /
& XOLOW NIONY T334 ANACAUD S e e ol QNnodD (e og-o)
3% C@IACININ S MIANND 4 LS F«Enk = V- DXLV SUH £-0 NIWIL 2OLE W
Ve oR . VIEEH ) W 2-0 ANNIL IDLPW
LTQF  STNMIWNIL ISIHL OL qQILISNNGS . S
Sudu P8 AYW HOLIMS 73437 NIVND \ s , ,
ax . el | SAUL LbE W (MoLoLs T77/64) (Yocaw T332 qraoa) .
z Mmm MO0 WNINALZL Mmmwz./ T 1t =43 Wy 39,00 H2UIMS hulh;&t.w r HIUIMS LadS 192 1
S & . .
Fug : ] I 7 ) :
~al L0 A.D ) . . )
B3%E _ _|l../ }\ AL gxr _ . \ it
: SIHILIMS (- o e e bR e MBADS ] [
ALISYS H , . . QANNOND [ : !
L858 mmmmnwwwmmnwws ~||lca/ .
" L-Oy T, 3 — © :
o = -
R — L
an : b2 We ax
= Z< MIAIS :
=T |— awnacas
Dn a8 1 L2~ Hp 290~
ae r_u O ~— Padbll LLZ W " : .
Ol 5 i 0ip 10 21
< EEV ~2plp XX 27—
A EEe) w |
s .
O MTW 42-¥y 23 23— :
e e |
YT :
—] > . o, i
=2 TD% . -Li-ple a3 22 ;
_ ;
i N Fx: m
Y [ g @
Z |V... . ) :
4 -
5 \
O ) -L2-Hu 03,22
SA¥IIUL 2I0E U\/\ . 4 . SHINYING LI05X/> SO5H W
. ' }
PINVL AAY 171XNY DDRD IN :
PINY AIONIH ED 8822 W

Advadn b assino|Z] Th)
_%rvige2 Qaaay iaRevaa] | tea iy
u3] we GUOOEY MOIHIAIY nave




O

YNOED A7dedrS . AIMOL

RS HHL FVONIS ADET I35 2/

. - T==% : = = :
Q\NQ U . \WN\\Q 2 [ Fld ONY - E—— »x@u«; 108 A0 WEN N/ aRiNdd

- ll!s.!..l«.! E«ﬁ ey
MIANIXS k.ﬁ\»\ ARAZ? Qpvpazy \n\v\n\ﬁ =
\ 2 W/ Yoo yyys | aveousves
VT e cudad] —— — e | =

£2 A vu ivwa | wvos . e tavm oo 4

V'8’ 'YNVIONI ‘NOLLinTe caou v o 4

ONI TTIWXIW TONTRL| IS W, FIANL 574D 0D

AH GO0 APWIL 2040 W

WViaor agdady ug 7
- GUOIWY NOIBIADN

..m.u\\.ukxih oI EEN 2/

LOUOW XIORY QI ANNOKD DSy as WMM%WM i
X2 . -0 - © )
Yo w L IACINGN £ ANY FONS NN ONISNOH IZNwd. AN T-O AIWLL IDLDW
g g W 2 MILNNL Al STYNINAIL Sk xarow .3:{ : oL annexs
F B/M 5 SEIHL OL QPLIINNOS 5& (g o ~0) (Aotops 291)
H. = U ARG HILIMS 79457 Zz\ko %/ .) / D Lizm kﬂ“\,\\,&\ NIUIMS L QalS 1521 W
o A Pelhl: &Ly .
z 2 0y MO0, IYNINYIL 2SS Ly e we 4l (xate s a9 anrous)
2,898 ./ : [H#OLIMS LS 121 I
vhay v\ - *
BaWZ ...o.!:Wl.ﬂ\ €7 27 /7 v \\ / \ [
11T | 7 _
SN - oty
h».m.wu\«ﬂﬂ.w Pe e e oee e A7 Pl 3,22 —
oL UM eoeeccoeceeroe MPxE 1 oy
27 & § £ y 5 P e 2 amnoae
- T O a2
| SRt
.E.!A.E\\ @ L py i o
L1-0lp 2,01 P g8 e P B ~. R
[11-Te XX .
o A&7 198622 1 U101 19,01 LT ¥ : L2 2 12 Hod!
L A WP d+-ly 19l d2:¥e qd 22 ;
Oyl SASI2M BloE E.N/ T5 9Ty &7 B =
Zlz 120y 23,9 ’ e i (SaloLOW ADONY vtd\.w/
<C muAhm S 2ot g0 HOLIMS LALS 1p21 3
e D
O GD. SF A2 -y 2 51~ .

. : By SNINYINR
< RE@ il LINDUID SOGP by
[m) _L.:.r_V S L3Py &S 22
O lemDmO - A3 Hy W22

= °
Z| <~ = —
nd ‘ —I\..N.!v ax 22 - —%
=z —W_D... < —tawy a2 05 \ : @
U = <l 1-Wp 2432 N ]
o<« AZ-Hp 09,22 ¢ ) . i
Wl =T Az-pip Q2,22 - . , .
Z D3C ) MINUGBY MILA Lol
% W LALS WNIWNZL 1L W
O 25Nt 5,
mﬂu AZY I XNY OD2D W :
U Yip 229 W,
. / L3~/ 2 2/
VINoEL Qqui »o 882 Y.\ n\ h.!n.ﬁu.m.
SFHIUIMS LSad EIRI
. A2-pp ad.0F Nt
i L2-ply ax.0F
A2-pip 215
42 P a3 S¥

DS Y Hal. FIONIS AOCED "AINC NMONS.
NOIUOPNNOD NOLOIWN MN2OTY SN B,




Sepo-O L coox]l - o« 'll.vn.'lllﬂn -rllﬁpto‘.u . .
e svmvoe N — z-/ : . OB N EENINIAEL
mvﬁlv;h\,\:mu.a AR PEAL AX AT FT) T ' Kbh NOILINDL ON/SROKN . i n
. ,\Mﬁﬁm&whﬂ“v g\ > VEPLIIIYS piii | wwwouwss 271N >\\ TV ..Ukb\ ® A& QM\I\\&A\_\UQ\ SNOCILIPNNOD 9 O
bt il weesf 0 ® NPNALEND. AEL ONIXIM * IZACIH HEWE NLIM I ImtaldS LON © ¥ . i
2% aveo e v wvmone § . : . !
V'8N 'YNVION! ‘NOLidnE - k\.\{ukhau \,m. Q‘w.s.qtkhz\ vy AR IS AW TBLLOT NMONS SRUIM : 2, 2L0M EZPOI)| Z3pPD 77 wu\ TS
ONI “TUW-XIW - sxshveToL UAIHSG RLIS CcdedD ANE ODNIDUA PSIMNDOID RLMLOX AINOHE R kamu.vnnll!.m.vkh ovueLan v
XOLOW SNOILDINNOD I¥IAL>973 AOod XO& NOILINAL L , = NTAS /SNl I5NeeL
. NOLOW N/ MO LIt hE\E.kok.o}\ NO wWhADHIA ONIX/M 335  } , FLON -
e } -
43R ‘assn o C-——-------=q
£283 _HAULIMS IIATT NIyaD Vo e —
SUELE ¥ | L#.ra
%M:C [ o ‘IS NIV ACED
MMMM assn #\ ‘xoa NolLdNa, | ! .knlot Qwub\ 235 n:,Sok.u
RuXh WolimS AL onIsnon T | !
Yk g 23Na070 2390 ' S :
ZRES w T| ——— B i | : : :
—mem s N r LNy DNISaOH IINB
— ; lm/. » i !, FLON 235 2O WOLLOR NO !
I-:.l!f- - - - Wl 3 ; Hi [ 40EZ XaLoW 7w MIPNAIS ONIQANNOND — :
Pl i \V.
_ R >Ny o - ‘xoa. moL T~
I oy g S LINRL
A ./. 1 “ \.. ! __|1. lllllll u u w>\\h§0\\ >, \\ " u__...wn uﬂﬁokk.uhdw ﬂz§.mNU
~ i i i1 J )
/ lu.m m . \ “ | 1&. I 320Al L5373 g A :
s | ! el J annoxw . .
= . | P _mv wu_ \ #. ' . 3
A CHOLIMS ALZAVS ) 27~ - -3 P~
o b azvn? 1139 s N- i p ITRT PINSL AIONIH
. L : =g
Ol|= 1 ﬁ\? j il //\n
I RE-ZT 7 FS..EGV . " \" o T aal
=101 - . - b : * . N De n
Q3 Quniaokw pr ! @@
V) xo& Lyt PE 7IUM Xc & bh 1
et \.\Qﬁb&b& Wi , XCE, NI ING, ! |1 : I
rILXH S / I _ OS MRYDS banrannoas scn ‘ : I | ) :
el : azs !
<i3a HILIMS ALRAYS | [ Waus Aoies| 1 2 @ h
L= MOTL NIEXD | | - IQeLLO725 annoxs u.uzu:u\ _ - —— <
= Lri v w L ™Y Fzonk @ 1 \\VI/ S "
- - B Ty
i Y.WJ L ! AoLow TN
42 ot " b
Tu& YY) HUIMS ALIAS VI
P 21X QNHNE _L72F - = )
b K W_.
s XOB NOILLIMID 120/ M5 e
A4 o078 FWNIWRL -
; - ,
/ / MNILIMME i3S ;Y
: S| — MO NIVAD .r_._.,ﬁ.
. nt
it _.‘_Q
i MHILIMS IPAT? NIBYD
*
. N FINYG, TIINIK : _ ‘.
: Ve
[T i
IRl

/

YIVprysl L0
£




{
\.

7T #ALIMS \rkbk\m.ﬂk%au 73,

) 1

.|4| . {

HAUUSS ALZ5) !
davne 39| ) |

e SLON W25

_ ‘AR kokov,\ k2724 ' ARSMN A1
i : Hauyvs Auivs
NN?HQV ANV Qk
\lkhv\khkm LIDAILD
»*
HALIMS AUITIS
MOI4 N/KAD

G-
WO NOISIASY . pas]’ mive

S

"va| a

_ : . .
o= Iﬂhqﬁpg R &R IT N AIININAL
b X O NOILULONAL SN/SHON
; : .- TN N FQ BXNE O AR Q!mﬁzhn\ SNOUDSNNOD 7wy (D

Tl T - *
BRZZGEr v X WINOLSND KEL AP IIYLSNI ANl ARIIdeANS Py Q.wton NMOHS h..uk\k. *

AW HMavwe WIvoe AW - Radelinl ]

"V'8'N "'YNVIGNI 'NOLZAn 9 e | APWALSND AQ @ITIMLEN! awmy @A IAANS DU TRULOG NMONS SIANM | 2, 2LoN

“ONI “TTIW-XIN FAINVEIIOL
. UASHS  SLISOAdD AND ONISUd PSIMNH2073 ALbi0d @INOHSE -
N azsa 4/ HOLOIW 'SNOILDINNOD I¥DI1aLI 377 Mod XOA NOLLINND .
0 Hodipe 73/37 \é\hu ASCLOW N/ AO SL e INYN NoLoln NO nvaDyIa ONINIM 295 V1, BLON |
0% ;
m%mw azen Xo NoLLINAD DiSnor Y zZ ! ey
5050 h.wbmw. n\mwuvﬂ T T T 7 X0& NO/LINAL S ! : 1
Sang STE \_W D m oo . ONISAON T 7 ! !
N = v o> T = ) .
SvES ﬂ - i @ assn NINM Aoee IR - ' -
OEZY YT - T A - &3&02 XY T34 ANNONS : - X XoLow I1m
JREEE Ar llllllll ;_ : . .on

2AONLITI
QNnoxd
*

a
) 1
\F g W _ " A FaONLDIIZ pztokhw ‘ u.: , \
TV e ”~
XOE NOLLOANLD WIlsMS N W u ' R ' _.awl:ll:l S - TSNl QIONIY
. (et Al / XOR NOLLINAL MHIULIMS a\ﬁ.\\\&\\\\ ! “ ___w, TR s
\ ‘ Nz 1 e se, .\Junu
24/M ») ' 2 PRk 2l s
o fa s ol 4200207257 alnoss a@sawnoxr sg I1m xom . W Lo Eny :,.m D vy
< CDL MO NIY. o UINYIURL OS MIUDS OMIANPCND 51 V4 el W
&1 , 1 i o
s 1 » ! i
< mGﬁrl m I o . “M a\uhlnuw. - “_
— n ) Pihed . A ['£] u Lo ||
& &< i ezt ww.,,.nu.xma.@&d_
) S -
GEH “ i \\\\\\\ \\\ - %! =
. - - Phe -
Z)xa ‘ “&.\\\\\ e SaoHAUIms
.n,W =N PAle ANINOCAWOD WoXN r_ AT T e TFOXNLNOD XIONY
= TN AIONIH 24O MIIA R I :
- _ rt.“G i rk:.“Al"\ - SPHILIMS QUIIN NIcAkOH
] > e
M _LVLS SPHOLIME M0HLINOD NMIONY . : R
p . ro
- . . N Ty
@ N\ o 2, £, b N i
| G 1 1 » : A
S _ " ! “ T E__ S ~. P! ; HILIMS I9A97 Z\E.uw._m\
LJ D) [ 14 ! “ ! S ~7
b . e e - ————_——TTT T [ — — - s \
0O . 1::Mu-d.|.,....-x|-|||..-.-._H--Hhxxm.rll._L ///n,/.p_ak<
& SokaLImMs FeTIIIiIC LT oTImTIIriooids SR IN e
L e H
O CAIIN X 3eletOr C IS inIroynicig RS s P
CLlI I ro2a i Ay I E-3
A {4 m m
u\\f Lo 8
. ' AOLOW NIONY NIYMD : I\
AOEZ SAOLOW UIOLY NIEND * HENYIMA L 103a41D
* *




IINVal AIDNIH

Lo/ ey A g

MO72 NIKUD

-

- co-z-c = -JIHEKS . LA T A Vi T S
E2p2-0 R -z . I MOR NOALINAD BNISNOH
ST S A e Al it FET " T N/ FAVN 2y O AK-UDIMIANIT) FNOIUIINNOD T, ®
ey g T2 EHY m.;\. &7 AW run | e NP OLEND K DNIMIM* IPXBIN PEVE NLIM QR I0dd1S LON : *
ol : .
\x.s:u ¥ Joszr e T RUSWOLSD AR QI TTULEN]. ANE P Ikl AG BUY. LRALOT NAMONE SPUIN: 2, BLON
AR MmYpa T “LAYA Ywone -» Q\“Q“
V'8’ 'YNVIONT 'NOLdn e o v CMOLOM IV DEKFATH OL SQUBT L a0 2 ANY FONYNINRLNI DTS
*ONI "TIN-XIN s1oNvNIIaL UAOHNE PLIS OO AND ONISYS FEIMHTCIS ILYLOX XINSHE R %
| NOLOIN "SNOILDPWANOD IWIIMLOFI? NOL XO&L NOLLINAD
" NOLOW NI MO PLl HNYN AOLOW NO INVXDYIQ PNIUM 295 ) Iy #LON ;
< : arsn A1 T T T T )
“o8. NRUMS II457 nisad . A ¥
MWMQ * b nﬁﬁ ‘ASSN NavM AOLE
oy ™M b
....J,MA@ o \ ‘Xoa NolLsNal _ __ XALOW APPIY LI ANAOLS
30U Wodips ALdvs DNISHOK TN *
<) o A5 APV, : 1
St i "ONISNOH TINKL
SRS d ” I LN 225 2O WNOLLOR NO
L |IIIIIH..|I Hll.ll . HOER MRLOW TN MILDS ONIGNHAUD
- o
—————— e — xo’& Nouswne 77 | £ PAONLIAT?I QUATXD
. ' TTITIIIO Sowispoy v 22T v ¥
(|} Isgoaios79 4 mHE 4 P1d
\ B I V11 awnnoan ST L, AINERZ L0235 L _
o« \ A by ' * ”r.n_u.mu_ V' psuma svans \\M\ "
r=l-- ! - | 5 2N ON/,
2l howrms aunivs _ ' ! VLIRS N | \_\\:..\_ Sl LN
<L~ Qv LBF by T NELER X g _ a0 7.
- ] g - . rd =
Tz =X e P T Do T
D= I . Tl B 4 Ay 1t 2 o 1)
<y Lo o Lo XPANPOXD v R &\\ﬂw_ p @:
Alo xom iy P8 TVM Xom AINVIIR %ﬁ\n mVr-/\)\.\:\wx._r.»..._ “ o 0
V 1 " [ -
Ll WNVOLLINAD M 2LIME " “ OS MIAIS PN/ANNOA® PSS " - ~~-yf i \w pp - "_
(D] U : t : [ e, - oy
D0 wasie nisass AT R ) -4 R\ o il
ST MO NIy N QNGRS a3rae> v ad ! AN I A\V_/l el
W ED. — e HALIMS >khu\m.\_\ ~ .\/m
K by - = XN = :
s L] [ el S
L1 : 5 =4
< ~& R HETIRE \wﬁ;ﬂwﬁm
= , - Xo& PraSr=a,
Lli- , NOLLONALD W2LItAS RS v
— < NDOIR IWAIVALRL il : e
> g < r~
(0 S WALIMS ALPLES

2
e

—WYK
RIOLIME IPANT NIVXD |\
»*

T S|

__w [}

5

. m

3
beeond _
|
AITVIELR LIn>dl> )
SV Nl IRAML,
¥




ﬁrmuNt.

WA G - SA—-OL 4GOS RO NI

a3sn A7 HoLipas

XOALOUN " SN/ LDINNOD “I¥DINLDP7S HO+L XOE NOILOINND

ADER  SXdalow NIONY NWAD

St-n

x1ve

ol S U
SUae HoisiAN F

XOLOW NIONY Zxkol\
E 3
* -

- £2( 7o * " T —— v u..lu.mv
1€ ¢#2-D ——— A DNISNON  IUIN NI S0 S8 @O AL QHUMIINI! SNOUSINNGS I7y | ® ¢SN NI QRN
(XA N Ty caprriizt B - . | . -
7 P = : v N —— ‘MIANQLSND AL ONIXM ' DICOWN FSHA HLIM AIIdANS LON E 3
Wli).*v.\ﬂ\ .0\\«.“..v“. s * - o g . . S
i scavea 7 3vrse tver P HIWOLEND AR QIINMLSN! QNY QIS DHY AILLOA NMOWS SIMM D4 FLON .
"V'S'N 'WNYION] ‘NoLddnta | tanion v . ‘ §lL72 | L2b07| (9€) 375 %
ONI “TIW-XIW xvaoL ‘SHOLOWN TN ISMPASN OL SQA¥ITV £ AOT ANY IONUNWINRINI ‘& S "D RMYANKLE] ONILLH &K TTTN
: UAYNE DLISOLAD ANI BN/IDYd  BS/MND07D FLHLOM. TINOHS SINVADZIA SNIXIM  IINEad]-

0
MQW. 13p37 Mvay, NOLOW NI MO B LEIad. FINUA NOLOIN NO IYMO /T ©AIIN 238 :/, BLON \\\\\M_./ T-a
BEhm SE ~~
mmmu . azen . . XO8. NOLLINRL ©NISAOK I I/ .7 : ! Ty
ARt 7~ . -
Ry Y w‘.wmﬂxuv wwwﬂ.ﬂw; Fmm ey XO& NOILONNAL \nw ! “
oy * P - ONISnom e '
WMmW : - e (N R, . . < ' I
Ko ¥ -F— R nm.Wﬁv "QBSN NIHM AOEZ o . _
CESy d . . AT top i
58z T e __%% — XoLow NIPNY AIFIL ANNOND Al ! PPk S R AT, HoLow T
lllllll &7 IACHN —J ¥ I A Y Ak b/_
X | ool assnl 4 ko e SR b
i _ ) HOUIMS ALRAVE v L e o, 1 ' b
o) /m ZLON sSps . AINIOD AIWV At mr, Bl o
. ' : RS A R [
: AOR2 NOLOW TN HaLims AzsxdE | e~ h." _ff\. P
: T axeno Lrsa oo 1 A g~ N .
U U EO . L ol OALDIIP
N i P e o — ARG _L/02AID l/_/F_ NSRS 1 g T OIS
v ] | T DD 0 - osete 23xmL R SO ANS PR AR
Ha, U e 3aoatonrs + gtk * | PSRN I *
L AL I R s yrred ol - HAULIMS ALIAS 7 NI T 'R ey
azvny \Swn".nl - I“ | “ “ _ . ﬁr. - MOPL N/YAD “A .- RR ,wﬂh,u/uﬂ\t:ml,am.\\\\ux_ [ il e
e _ N | gzl | e Fh2 T VAT
*xoz IREEN VO —€7 : ; PR LR 2000
D1 L DA, 1 LoD T ey ) N Lol CFre g - R TINGL QIONIH
g ~ \w A oy Le—5=7 "XOR MOLLONNL HAlime—t 0" 2% chnl Tl
0 S by , W 2% PP b, L
RS e Uy e T T
= (@) DU Ak a6 _ i QIANVNONS g TrMMm Xod U7 vl b 1 e
< : a . H ’ ¥ (IRt I © e N
zl< NPT prigiy 1 AOHEINE OS MAYIS omaNnnond 3sp M e " .Qﬁe@:
) [d o I e !
< f.u . _ [ t " z? ﬁ "“ oid ~_
m ad _ | " \\\\\ ! ..‘(.H.W\ - |
E% 3 1 z7 -~ y u»/a@@“m au.__
o - R Pl
' Py - X
G VIA | [ P - P <. ”II/C
N MAHH b \\\\\ . - rd \\ :
b~ & 7o - e SPHAUIMS
L PAIS LNINOLIVOD INOMNS _," AT T TOXNLNOD XFOy
P4 DINYt, AIONIH O MIIA ISR P M : : .
L VWL . ‘ : :&L«:\S\ SINILIMS CADIN XAldOH
(| Sl
< i 2304
Z D_ulu i SIHALIME TOUINOD NNy
o , N
) N ] B h‘ *\ _./ N
= ey G G S ot
X0 ! v ! T R HIUIMS 28A7 NIYND
i 'y I [ ~ N~ *
L ] i ! L ~ w '
- — — ST =Tt ~ K '
G O N D O T | N S, :...Ln
el it gl e S&a Y70 R-"7
e il ol sy 1S iy
_— e ™t 4 \\‘ . N-- B o
polipelunondn il HA -7’ . Bkl

‘MIYYIAE L172a1> \
IS Ut BAMML




~

6£60/-V

1-22v sveer g .

.
‘¢

@/~ 110p oz

. avs
a L1023
J..(Im Al2dve

avan
a3y _  _Lindd
NIYWS AL34veS

/_IW/ aad Nq |
= _
T

Sovag _4

¥

o m | syoLow 01810377 NNV
SYOLON D1410373 ¥430T NV DI41037F HOGTVE

NOIL V135500 QvIT  HOION TIW @1

: : ~ T _
n/ . ' !
L B e o - m_

S




e




